
PARTS CATALOG

FOR

RICOH FAX 7000L

First edition June 1990 RICOH COMPANY, LTD.



1 ■

2 ■

3 m

4 ■

5 ■

6 ■

7 ■

8 ■

PARTS CATALOG

INTRODUCTION

This chapter instructs you the numbers and names of this parts on this machine.4

INDEX to PARTS CATALOG

Exterior ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ 2

ADF Unit 4

Scanner Unit ■ ■ ■ ■ ■ ■ ■ ● ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ● m ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ 6

Laser Unit 8

Upper Unit 10

Cassette 12

Paper Feed Unit 14

Development Unit 16

9 ■

10 ■

11 ■

12 ■

13 ■

14 ■

15 ■

16 ■

Transfer ✏ PCBs ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ 18

Fusing Unit 20

Main Drive 22

Lower Exterior ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ ■ 24

Lower Paper Feed Unit I 26

Lower Paper Feed Unit II 28

Accessories 30

Parts for Optional Kit 32

Note:

column is as follows.The meaning of the indication in the Model

G ■

■

UK ■

■

●

■

F ■

■

UN ●

■

Germany version

UK version

Italy version

France version

Universal version

1-1



1. EXTERIOR June 01,’90



1. EXTERIOR

Index
Parts No. Description Model

N0 ●

1 H008 4031 Exit Front Cover

2 H008 4004 Upper Exit Cover

3 H008 4032 Exit Rear Cover

4 H008 2227 Sub Document Tray

5 HO08 2228 Document Tray Bracket

6 H008 2226 Document Tray

7 H008 2282 Document Tray Hinge

8 H008 4445 Rear Left Cover : R

9 H008 4446 Rear Left Cover Support : E

10 H008 4454 Microphone Jack Bracket : E

11 H008 5360 Microphone Jack Harness : E

12 H008 4047 Rear Small Cover Bracket

13 H008 5361 Microphone-CCU Harness : E

14 H008 4449 Rear Cover

16 H009 4100 Rear Right Cover

17 H008 4165 NCU Cover : R

18 H008 4172 Brightness Adjustment Decal UK, UN

18 H008 4173 Brightness Adjustment Decal : R-G G

18 H008 4174 Brightness Adjustment Decal : R-I I

18 H008 4175 Brightness Adjustment Decal : R-F F

19 H008 4043 LCD Brightness Pin Bracket

20 H008 5230 LCD Adjuster

21 H008 1254 Scanner Clamper

22 H008 4159 Upper Right Cover

23 H008 4052 Harness Exit Cover

24 H008 4161 Right Upper Cover

25 H008 4012 Sub Document Table

26 H008 4042 Copy Tray

27 H008 4474 Switch Decal Except G

27 HO08 4428 Switch Decal : R-G G

28 H008 4060 Right Cover

29 HO08 4026 Right Cover Spring Plate

30 H008 4027 Right Lever Rear Bracket

31 H008 4083 Toner Replacement Decal

32 HO08 4018 Right Cover Lever

Index

N0 ●

33

34

35

36

37

38

39

40

41

43

44

45

46

47

48

49

49

49

49

50

50

50

50

52

52

52

52

55

57

58

60

Parts No.

H008 4017

H008 4022

H008 4025

H008 4040

H008 4023

H008 4019

H008 3223

H008 3224

H008 4001

H008 4030

H008 4029

H008 4100

H008 4049

H008 3193

H008 3192

H008 2097

H008 2098

H008 2091

H008 2092

H008 4532

H008 4535

H008 4538

H008 4541

H008 4406

H008 4458

H008 4407

H008 4408

H008 4045

H008 4039

H008 5332

H008 4046

Description

Right

Right

Right

Right

Right

Right

Cover Knob

Fulcrum Pin Bracket

Cover Earth Plate

Cover Spring

Lever Front Bracket

Cover Fulcrum Pin

Development Inner Cover Screw

Development Inner Cover

Front Right Cover

Q.R.G. Catcher

Q.R.G. Inner Cover

Front Cover

Rubber Cap - M3

OPU Right Bracket

OPU Left Bracket

OPU Ass’y : R-G

OPU Ass’y : R-UK, UN

OPU Ass’y : R-I

OPU Ass’y : R-F

Upper Cassette Decal

Upper Cassette Decal : R-G

Upper Cassette Decal : R-I

Upper Cassette Decal : R-F

Quick Reference Guide : R-G

Quick Reference Guide : R-UK, UN

Quick Reference Guide : R-I

Quick Reference Guide : R-F

Right Cover Stepped Screw

Document Tray

LCP-5 Harness

Rear Small Cover

Model

G

UK, UN

I

F

UK, UN

G

I

F

G

UK, UN

I

F

1-3



June 01,’90

Index
Parts No. Description Model

No.

101 0353 0050Z Philips Truss Head Screw - M3 x 5

102 0313 0050B Philips Pan Head Screw - M3 x 5

103 0951 3006B Philips Screw With Flat Washer - M3 x 6

104 0313 0040B Philips Pan Head Screw - M3 x 4

105 0314 0060B Philips Pan Head Screw - M4 x 6

106 0313 0080B Philips Pan Head Screw - M3 x 8

1-3

Index
Parts No. Description Model

No.



2. ADF UNIT June 01,’90



2. ADF UNIT June 01,’90

Index

No.
Parts No. Description Model

1 H008 1232 Bar Code Cover Shaft

2 H008 1260 Bar Code Cover Clip - Middle

3 H008 1262 Bar Code Holder

4 H008 1263 Bar Code Rear Hinge

5 H008 1295 Bar Code Cover UK, UN

5 H008 1300 Bar Code Cover : R-G G

5 H008 1297 Bar Code Cover : R-I I

5 H008 1298 Bar Code Cover : R-F F

6 H008 1278 Bar Code List - 1P. UK, UN

6 H008 1279 Bar Code List - 1P : R-G G

6 H008 1280 Bar Code List”- 1P : R-I I

6 H008 1281 Bar Code List - 1P : R-F F

7 H008 1282 Bar Code List - 2P UK, UN

7 H008 1283 Bar Code List - 2P : R-G G

7 H008 1284 Bar Code List - 2P : R-I I

7 H008 1285 Bar Code List - 2P : R-F F

8 H008 1259 Bar Code Cover Clip - Front

9 H008 1261 Bar Code Cover Clip - Rear

11 H008 1220 MDF Cover

12 H008 1190 Scanner Lock Collar

13 H008 1191 Scanner Lock Shaft

14 H008 1241 Scanner Cover Hinge - Rear

15 H008 1324 Scanner Cover : R-G G

15 H008 1325 Scanner Cover : R-UK, UN UK, UN

15 H008 1326 Scanner Cover : R-I I

15 H008 1327 Scanner Cover : R-F F

16 H008 6013 PCB - MDF

17 H008 1195 MDF Button

18 H008 1196 MDF Spring

19 H008 1189 MDF Stay

20 H006 1190 Sensor Base

21 H008 1243 Spring Plate

22 H008 1267 Spring Plate - R1 Pressure

23 H006 1149 Lever - Document Width Sensor

24 H008 1242 Scanner Cover Hinge - Front

Index
No.

Parts No. Description Model

25 H008 1061 Scanner Cover Release Spring

26 H008 1194 Scanner Release Arm

27 H008 1197 Scanner Release Spring

28 H008 1192 Scanner Release Pin

29 H008 1193 Scanner Release Bracket

30 H008 1210 MDF Release Shaft

31 H008 1198 MDF Bracket - Lower

32 H008 1217 MDF Release Spring

33 H008 1211 MDF Release Arm

34 H008 1218 MDF Lock Spring

35 H008 1216 Separation Pressure Spring

36 H008 1208 Separation Pressure Adjuster

37 H008 1224 Separation Pressure Spacer

38 H008 1201 MDF Bracket - Upper

39 H008 1207 Separation Pressure Shaft

40 H008 1212 Separation Roller Bracket

41 H008 1209 Separation Roller Hub - Front

42 H008 1221 Separation Roller Shaft

43 H008 1205 Separation Roller Spacer

44 H008 1206 Separation Roller Disc

45 H008 1213 Scanner Separation Roller

46 H008 1215 Separation Torque Spring

47 H008 1222 Separation Roller Hub - Rear

48 H008 1223 Separation Torque Spacer

49 H008 1252 Scanner Antistatic Brush

50 H008 1135 Scanner Pressure Roller

51 H008 1132 Scanner Pressure Roller Shaft

52 H008 1133 R1 Pressure Roller

53 H008 1233 Document Upper Plate

54 H008 1239 Pressure Plate Spring - Front

55 H008 1349 Pressure Plate

56 H008 1240 Pressure Plate Spring - Front

57 H008 1237 Pressure Plate Shaft

58 H008 1236 White Plate

59 H008 4074 Front Document Guide UK, UN

1-5



June 01,’90

Index
Parts No. Description Model

No.

59 H008 4075 Front Document Guide : R-G G

59 H008 4076 Front Document Guide : R-I I

59 H008 4077 Front Document Guide : R-F F

60 H008 4015 Rear Document Guide

61 5475 2047 Sheet - Rack Cover

62 H008 4003 Document Table

63 H008 4013 Document Guide Rack

64 H008 4560 Plate Spring - Pinion

65 5474 1307 Gear - ADF Tray

66 H008 4016 Document Guide Base

67 H008 5319 MDF Harness

68 H008 5362 Scanner Cover Earth Wire Except UK

68 H008 5365 Scanner Cover Earth Wire : UK UK

101 0720 0020E Retaining Ring - M2

102 0313 0050B Philips Pan Head Screw - M3 x 5

103 0313 0080B Philips Pan Head Screw - M3 x 8

104 0573 0040E ~ Hexagon Headless Set Screw - M3 x 4

105 0951 3006B Philips Screw With Flat Washer - M13 x 6

Index
Parts No. Description Model

No.

1-5



3. SCANNER UNIT
June 01,’90

1

1-6



3. SCANNER UNIT

Index
Parts No. Description Model

No,

1 H008 1167 Document Feed Out Plate

2 H008 1346 Document Guide Plate

3 H006 1120 Cover Open Pin

4 H006 1121 Cover Open Spring

5 H006 1119 Bushing - Cover Open

6 H008 1251 Antistatic Brush

7 H008 5237 Stamper

8 H008 1174 F.L. Guide Plate

9 H008 2240 Upper Earth Plate

10 H006 1O11 Scanner Mirror

11 H008 1159 Scanner Release Stopper

12 5053 0447 Bushing - M6

13 H008 1160 Scanner Lock Spring

14 H008 1118 Mirror Holder - Front

15 H008 1175 Scanner Hinge - Front

16 H006 4523 CS Stopper

17 H008 1179 Scanner Hinge - Rear

18 H008 2201 Front Protector

19 H008 2223 Rear Protector

20 H008 1116 Exposure Glass

21 H008 1171 Document Feed Out Stay

22 H008 1309 R2 Roller

23 H008 1308 R1 Roller

24 H008 5218 R2 Clutch

25 H008 1117 Mirror Holder - Rear

26 H008 1125 R1 Idler

27 H008 1122 R1 Roller Pulley

28 H008 1150 Scanner Feed Roller

29 5447 2681 Snap Ring

30 H041 1567 Pick-up Roller: ADF

31 H008 2270 Scanner Timing Belt Inner Cover

32 H008 1151 Scanner Pick-up Idler

33 H008 1332 Scanner Feed Bracket

34 H008 1156 Scanner Release Lever - Front

35 H008 1158 Scanner Release Shaft

Index
Parts No. Description Model

No.

36 H008 1157 Scanner Release Lever - Rear

37 H008 5217 Paper Feed Clutch

38 H008 1144 Feed Roller Shaft

39 H008 1152 Scanner Pick-up Hub

40 H001 1134 Torque Spring - 011.6

41 H008 1153 Scanner Pick-up Sleeve

42 H008 1143 Scanner Clamp

43 H008 5221 S2 Sensor

44 H008 1254 Scanner Clamper

45 H008 1137 Feed Roller Frame

46 H008 2206 Harness Guide

47 H008 6004 PCB - DSB

48 H008 1245 Paper Width Sensor Fence

49 H008 1248 S1 Sensor Fence

50 H008 2269 Scanner Inner Cover

51 H008 2247 Rear Left Inner Cover

52 H008 5320 DSB-3 Harness

53 H008 5319 MDF Harness

54 H008 5362 Scanner Cover Earth Wire

55 H008 1253 Scanner Feed Bracket Spring

101 0353 0060Z Philips Truss Head Screw - M3 x 6

102 0313 0050B Philips Pan Head Screw - M3 x 5

103 0720 0030E Retaining Ring - M3

104 0720 0040E Retaining Ring - M4

105 0951 3010B Philips Screw With Flat Washer - M3 x 1

106 0574 0040E Hexagon Headless Set Screw - M4 x 4

107 0573 0040E Hexagon Headless Set Screw - M3 x 4

108 0951 3004B Philips Screw With Flat Washer - M3 x 4

1-7



4. LASER UNIT June 01,’90

1-8



4. LASER UNIT June 01,’90

Index
Parts No. Description Model

No ●

1 H020 3827 F. Lens Bracket Ass’y

2 H006 2518 Top F. Lens Holder

3 H000 2508 F1 Lens

4 H000 2509 F2 Lens

5 H006 2513 Holder - Second Synchronizer Mirror

6 H006 2509 Second Synchronizer Mirror

7 H006 2554 Holder - First Synchronizer Mirror

8 H006 2508 First Synchronizer Mirror

9 H006 2556 Front F. Lens Holder

10 H006 2042 Laser Diode Unit

11 H000 2517 Left Mirror Holder

12 H006 2507 Mirror

13 H000 2516 Right Mirror Holder

14 H008 2264 Inner Cover - LO Unit

15 H008 2205 Hinge Reinforcement Plate - Rear

16 H006 3444 Varistor

19 H006 3419 Earth Plate - Charge

20 H006 3439 Charge Corona Unit Duct

21 H006 3453 Under Holder - Second Cy. Lens

22 H006 3458 Charger Corona Unit

23 H006 2678 Front End Block - Charge

24 H006 2681 Front End Cover - Charge

25 5203 9001 Corona Wire (10pcs)

26 H006 3451 Housing Charge Ass’y

27 H006 2677 Rear End Block - Charge

28 5203 2060 Corona Wire Screw - M3 x 4

29 H006 2679 Charge Wire Hook

30 H006 5205 High Voltage Cord - C

31 H006 2380 Used Toner Sensor Bracket

32 5205 5250 L.E.D. Sensor Type S

33 H008 5240 Scanner Motor Driver

34 H008 5223 F.L. Stabilizer

35 H000 2514 Holder - First Cylindrical Lens

36 H006 2510 First Cylindrical Lens

37 H008 2243 Pentagonal Mirror Motor

Index Parts No. Description Model
No.

38 H008 2209 Front Earth Frame

39 H008 2234 Fusing Interlock Bracket

40 H008 2287 Interlock Spring

41 H008 5222 Fluorescent Lamp

42 H008 2268 F.L. Inner Cover

43 H008 2291 Front Right Inner Cover UK,UN

43 H008 2292 Front Right Inner Cover : G G

43 H008 2293 Front Right Inner Cover : I I

43 H008 2294 Front Right Inner Cover : F F

44 H008 2303 Cover - Second Cy. Lens Ass’y

46 H008 2245 Rear Right Inner Cover

47 H008 2266 SMDR Cover

48 H008 5316 LDDR Harness

49 H006 1194 Shield Plate - Laser Section

101 0951 3006B Philips Screw With Flat Washer - M3 x 6

102 0951 3020B Philips Screw With Flat Washer - M3 x 20

103 0313 0050B Philips Pan Head Screw - M3 x 5

104 0951 3008B Philips Screw With Flat Washer - M3 x 8

105 0314 0100B Philips Pan Head Screw - M4 x 10

106 0353 0050Z Philips Truss Head Screw - M3 x 5

107 0313 0160B Philips Pan Head Screw - M3 x 16

1-9



5. UPPER UNIT
June 01,’90

1-10



5. UPPER UNIT June 01,’90

Index
Parts No. Description Model

No.

1 H008 2302 Upper Base Cover

2 H008 1143 Scanner Clamp

3 H000 3292 Saddle Edge

4 H008 6023 PCB - UIB

5 H008 2255 UIB Cover

6 H008 2235 Hinge Reinforcement Plate - Rear

7 H008 5219 Scanner Stepping Motor

8 H001 21O9 Damper - RX Motor

9 H008 1128 Scanner Motor Pulley

10 H008 1129 Scanner Timing Pulley Bracket

11 H008 1123 Scanner Timing Pulley

12 H008 1126 Scanner Timing Belt - Left

13 H008 1127 Scanner Timing Belt - Right

14 H008 2230 Upper Base Reinforcement Bracket

15 H006 3384 Idle Gear - Master Drive - T20

16 H006 3051 Tightner Master Belt - Ass’y

17 H006 3381 Master Drive Bracket

18 H008 2286 Master Drive Motor

19 H006 3380 Master Drive Belt

20 H008 2248 Master Drive Pulley Bracket

21 H006 2457 Spring Holder

22 H000 3332 Bushing

23 H006 3385 Pulley - Master Unit Drive

24 H006 3388 Master Drive Shaft

25 H006 3420 Master Earth Plate

26 H006 3398 Arm Bushing - Master Drive

27 H006 3405 Rear Master Unit Rail

28 H006 3389 Master Drive Gear - T16

29 H008 2271 Master Drive Arm

30 H008 2258 Master Drive Gear - 223

31 H008 2249 Document Table Bracket

32 H006 3446 Upper Base Holder

33 H008 2244 Side Inner Cover

34 H006 3408 Upper Base Hook

35 H006 3760 Master Unit Decal UK, UN

Index
Parts No. Description Model

No ●

35 H006 3772 Master Unit Decal : G G

35 H006 3773 Master Unit Decal : I I

35 H008 2290 Master Unit Decal : F F

37 H006 3438 Hook Spring

38 H006 3409 Front Hook Pin

39 H008 2252 Master Unit Interlock

40 H006 3407 Bias Terminal - Charge

41 H006 3406 Front Master Unit Rail

42 H006 3421 Pressure Arm - Drive Pulley

43 H006 3460 Pressure Arm Spring

44 H006 3422 Master H.P. Sensor Bracket

45 5214 5230 Master Sensor

46 H008 5317 VIB-1 Harness

47 H006 2557 Second Cylindrical Lens - Ass’y.

48 H006 6001 PCB - LSD

49 H006 2506 Synchronizer Holder

50 G000 1945 LSD Cylindrical Lens

51 H008 5232 Eraser Unit

52 H008 5312 VIB-3 Harness

53 H008 5318 Pentagonal Dr. Harness

54 H006 3757 Sector Gear - Master Lock

55 H006 3756 Master Lock Slider

56 H006 3758 Slider Spring

101 0313 0050B Philips Pan Head Screw - M3 x 5

102 0951 4008B Philips Screw With Flat Washer - M4 x 8

103 0574 0040E Hexagon Headless Set Screw - M4 x 4

104 0720 0030E Retaining Ring - M3

105 0954 3008B Philips Screw - M3 x 8

106 0954 4012B Double Sems Screw - M4 x 12

107 0965 3012B Tapping Screw With Washer - M3 x 12

108 0313 0120B Philips Pan Head Screw - M3 x 12

109 0951 3006B Philips Screw With Flat Washer - M3 x 6

1-11



June 01,’90

Index

No.
Parts No. Description Model

110 0720 0040E Retaining Ring - M4

111 0313 0060B Philips Pan Head Screw - M3 x 6

112 0720 0050E Retaining Ring - M5

113 0965 4008B Tapping Screw - M4 x 8

114 0353 0050Z Philips Truss Head Screw - M3 x 5

115 0323 0100B Philips Pan Head Screw - M3 x 100

116 0951 3008B Philips Screw With Flat Washer - M3 x 8
             

117 0965 3006B Tapping Screw With Flat Washer - M3 x 6

118 0807 4113 Clutch Spacer

119 0720 0020E Retaining Ring - M2

120 0710 0030B Flat Washer - M3

Index

No.
Description Model

1-11



6.CASSETTE June01, ’90

1

1-12



6.CASSETTE June01, ’90

Index
Parts No. Description Model

No.

1 H020 4092 Cassette Cover

2 H006 2320 Bottom Plate - Cassette Ass’y

3 H006 3638 Paper Size Detector Pin - B4

4 H006 3641 Paper Size Detector Pin - A4

5 H006 3640 Paper Size Detector Pin - Legal

7 H006 3642 Paper Size Detector Pin - Letter

9 H006 3665 Front Side Fence

10 H006 2322 Cassette

11 H006 3663 Cassette Decal

12 5447 2941 Rear Fence

13 5413 4835 Decal - Paper Level

14 H006 3666 Rear Side Fence

15 H006 2972 Cassette Bottom Plate

16 H006 2979 Front Side Fence

17 5447 2912 Bottom Plate Cushion

18 H006 2976 Rear Fence

19 H006 2982 Rear Fence - Cassette

20 H020 4087 Cassette - LCT

21 H006 2977 Paper Check Decal

101 0965 4008B Tapping Screw - M4 x 8

Index

No.
Parts No. Description Model

1-13



7. PAPER FEED UNIT June 01,’90

I

1-14



7. PAPER FEED UNIT June 01,’90

Index
Parts No. Description

No.
Model

1 H006 3648 Feed Shaft Stay

2 H006 3645 Front Stay - Feed Shaft

3 H006 3751 Master Interlock Lever

4 H006 3645 Front Stay - Feed Shaft

5 H008 3319 Pick-up Stay Bracket

6 H006 3532 Feed Roller

7 H006 3533 Snap Ring

8 H006 3285 Front Guide Rail - Development

9 H006 3286 Development Bias Terminal

10 H006 3530 Idle Gear - 15T

11 H006 3531 Pick-up Roller

12 5053 0447 Bushing - M6

13 H008 3317 Pick-up Shaft Bracket

14 H008 3318 Pick-up Roller Spring

15 H008 331O Pick-up Roller Bracket

16 H006 3662 Cover - Pick-up Roller Stay

17 H008 3312 Feed Roller Shaft

18 H008 3313 Pick-up Roller Sleeve

19 H008 3316 Feed Roller Spring

20 H008 3315 Pick-up Roller Boss

21 H006 3587 Spring - Upper Guide Plate

22 5474 1140 Bushing - Pressure Roller

23 H006 3586 Registration Roller

24 H006 3588 Hold Spring - Upper Guide Plate

25 H006 3584 Registration Arm

26 H006 3619 Registration Upper Guide Plate

27 H008 2051 Registration Lower Guide Plate

28 H006 2070 Transfer Front Guide Plate

29 H008 3309 Lower Registration Roller

30 H006 2371 Paper Guide Pad Ass’y

31 H006 3560 Paper Feed Guide

32 H006 3551 Stopper Pawl

33 H006 3550 Ratchet Pawl Pin

34 H006 3552 Ratchet Spring

35 5447 2768 Stepped Screw - M3

Index

No.
Parts No. Description Model

36 H006 3607 Release Pin Slider

37 H006 3549 Release Spring - Paper Lift

38 H006 3545 Release Lever - Paper Lift

39 H006 3541 Stopper Bracket

40 H006 3281 Rear Guide Rail - Development

41 H006 3558 Sector Gear Lock

42 H008 3304 Paper Feed Rear Bracket

43 H006 3575 Rear Cassette Guide

44 H006 3568 Torque Limiter Cover

45 H006 3567 Torque Limiter Clutch

46 H006 3566 Separation Roller

47 H006 3565 Separation Roller Shaft

48 H006 3570 Separation Roller Stopper

49 H006 3569 Torque Limiter Spring

50 H006 3571 Separation Roller Bracket

51 H006 3572 Separation Roller Shaft

52 H006 3671 Separation Roller Bracket

53 H006 3573 Separation Roller Spring

54 AW50 0001 Push Switch - Paper Size 1

55 H008 5306 C-1 Harness

56 H008 3323 Paper Lift Shaft

57 H006 3559 Tray Lift Arm

58 5447 2912 Bottom Plate Cushion

59 H008 3300 Paper Feed Front Bracket

60 H006 3574 Front Cassette Guide

61 H006 3280 Spring - Pressure Upper Base

62 H006 3279 Spring Clamp - Pressure Upper Base

63 H006 3287 Bracket - Front Pressure Upper Base

64 H006 3755 Master Interlock Spring

65 H006 3754 Master Interlock Support

1-15



June 01,’90

Index
Parts No. Description Model

No ●

101 0313 0060W Philips Pan Head Screw - M3 x 6

102 0313 0050B Philips Pan Head Screw - M3 x 5

103 0720 0040E Retaining Ring - M4

104 0720 0030E Retaining Ring - M3

105 0573 0040E Hexagon Headless Set Screw - M3 x 4

106 0951 3005B Philips Screw With Flat Washer - M3 x 5

107 0314 0060B Philips Pan Head Screw - M4 x 6

108 0720 0060E Retaining Ring - M6

109 0954 4012B Double Sems Screw - M4 x 12

.

Index
Parts No. Description Model

No.

1-15



8. DEVELOPMENT UNIT June 01,’90

1-16



8. DEVELOPMENT UNIT June 01,’90

Index
Parts No. Description Model

No.

1 H006 5207 Paper Sensor Ass’y

2 HO08 5334 Paper Harness

3 H006 3623 Paper Sensor Sheet

4 H006 3579 Stay - Paper Sensor Board

5 H006 3600 Mylar - Feed

6 H008 5342 Handset-2 Harness

7 H008 6046 PCB - G3NCU : E

8 H008 3195 NCU Shield Cover : E

9 H008 3245 NCU Small Cover

10 H008 4034 Upper Base Open Button

11 H006 3693 Roller - Upper Base Open

12 H006 3702 Upper Base Spring

13 H008 11OO Lens Ass’y

14 H008 1115 Lens Adjuster

15 H008 1114 Lens Block

16 H008 6006 PCB - SBU

17 H006 1O15 SBU Adjustment Knob

18 5466 3198 Washer - SBU

19 H006 5208 Toner End Sensor

20 H008 3260 Lens Block Stay

21 H006 3336 Lens Block Stay Clamper

22 H008 3156 Lens Block Inner Cover

23 H008 3174 Fusing Support Pin

24 H008 4066 Right Cover Lever

25 H006 3269 Upper Base Guide

26 H008 3189 OPU Right Stay

27 H006 2050 Development Hopper Ass’y

28 H006 2437 Developing Roller

29 H006 2401 Hopper Agitator

30 5216 3095 Mylar - Toner Supply Roller

31 H006 2404 Toner Supply Roller Ass’y

32 H006 2409 Toner Metering Blade ASS’y

33 5203 3105 Nylon Rivet

34 H006 2418 Antistatic Brush Cover

35 H006 2400 Development Antistatic Brush

No.

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

101

102

103

104

105

106

107

108

109

110

111

112

Parts No.

H006 2438

H006 2051

H006 2443

H006 2431

H006 2432

H006 2429

H006 2433

H006 2419

H006 2407

H006 2420

5203 3151

5203 3130

H006 2428

5203 3127

H008 1350

H008 4050

H008 6017

0951 3005B

0313 0050B

0951 3006B

0720 0040E

0954 3008B

0954 4012B

0954 3014B

0314 0060B

0720 0030E

0720 0060E

0805 3162

0701 0050B

Description

Front Side Plate - Development

Hopper Ass’y

Rear Side Plate - Development

Sleeve Idle Gear

Toner Supply Gear

Sleeve Gear

Front Development Gear

Agitator Idle Gear

Toner End Lever

Rear Development Cover

Roller Cover Spring

Toner End Disk

Agitator Gear

Toner End Spring

Lens Block Guard

BSRU Bracket

PCB - BSRU

Philips Screw With Flat Washer - M3 x 5

Philips Pan Head Screw - M3 x 5

Philips Screw With Flat Washer - M3 x 6

Retaining Ring - M4

Philips Screw - M3 x 8

Double Sems Screw - M4

Double Sems Screw - M4

Philips Pan Head Screw

Retaining Ring - M3

Retaining Ring - M6

Ball Bearing - 10 x 19

Flat Washer - M5

x 12

x 8

- M 4 x 6

x 7mm

Model

1-17



9. TRANSFER • PCBs
June 01, ’90

1 - 1 8



9. TRANSFER • PCBs

Index

No.
Parts No. Description Model

1 H008 3191 PCB Shield Stay

2 H008 5215 SPU Fan

3 H008 3190 PCB Shield Cover

4 H008 3194 Speaker Bracket

5 H008 5216 Speaker

6 H001 3736 Clamper - Speaker

7 H008 5321 Interlock Harness

8 H006 3221 Interlock SW Bracket

9 H008 3219 SPU Shield Cover

10 H008 3122 PCB Securing Screw

11 H008 5302 SPU-1 Harness

12 H008 6012 PCB - Modem (MMD 9624)

13 H008 6042 PCB - G3 CCU : E

14 H008 6007 PCB - VPU

15 H008 5310 SBU Harness

16 H008 6041 PCB - SPU

17 H008 5361 Microphone - CCU Harness : E

18 H008 3214 SCU Shield Cover

19 H008 6000 PCB - SCU

20 H008 5301 SCU-2 Harness

21 H008 3188 OPU Left Stay

22 H008 3185 OPU Left Reinforcement Stay

23 H008 3186 OPU Reinforcement Stay Bracket

24 H008 6031 PCB - MBU : R-G G

24 H008 6032 PCB - MBU : R-UK UK

24 H008 6033 PCB - MBU : R-I I

24 H008 6034 PCB - MBU : R-F F

24 H008 6035 PCB - MBU : R-UN UN

27 H008 5212 Master Unit Fan Motor

28 H006 4135 Fan Motor Duct

29 H006 4128 Fun Motor Nut

30 H006 2452 Transfer Ventilation Guide

31 H006 2450 Transfer Corona Ass’y Except UK

31 H006 4643 Transfer Corona Ass’y : UK UK

32 H008 3257 Fusing Rear Stopper

J u n e 0 1 , ’ 9 0

Index 

NO ●

Parts No. Description Model

33 H006 2688 Rear End Cover - Transfer

34 H006 2687 Rear End Block - Transfer

35 H006 2451 Housing - Transfer

36 5203 9001 Corona Wire (1Opcs)

37 H006 5042 Earth Wire - Transfer Except UK

37 H006 5603 Earth Wire - Transfer : UK UK

38 H006 2684 Front End Cover - Transfer

39 5203 2060 Corona Wire Screw - M3 x 4

40 H006 2683 Front End Block - Transfer

41 H006 5041 High Voltage Cable

42 H006 3312 Transfer Pressure Spring

43 H008 3173 Transfer Rear Holder

44 H008 3172 Transfer Front Holder

45 H008 3256 Fusing Front Stopper

46 H008 5313 R - Sensor Harness

47 H008 6009 PCB - R-Sensor

48 H008 3176 Registration Harness Clamper

49 H008 5211 Rear Transfer Fan

50 H006 3365 Rear Bracket - Transfer Fan

51 H008 5210 Front Transfer Fan

52 H006 2456 Transfer Guide Spring

53 H006 3326 DRU Cover

54 H006 3288 Bias Block - Charge

55 H006 3363 Front Bracket - Transfer Fan

56 H006 5222 Power Pack Except UK

56 H006 5602 Power Pack : UK UK

57 H006 3660 Cover - Development Interlock

58 H008 3252 PCB Fan Seal

59 H008 3249 Shield Cover Earth Plate

60 H008 3250 Shield Stay Earth Plate

61 H008 3251 Shield Stay Lower Earth Plate

62 H008 5325 G3 CCU - NCU Harness

63 H008 5333 SPU-4 Harness

64 H008 3268 Front G4 Connector Bracket

65 H008 6052 Front G4 Connector

1 - 1 9

Technical Support
Item 2
MB 51: Vendor change



J u n e  0 1 , ’ 9 0

Index
Parts No. Description Model

No.

66 H008 5370 Harness: G4CCU-G4TMB

67 H008 5331 Harness: G4I-TMB

68 H008 6053 Rear G4 Connector

69 H008 3269 Rear G4 Connector Bracket

73 H008 3123 Rear Side Bracket

74 H008 5344 Bar Code Reader Harness

Index Parts No. Description Model
No.

101 0313 0050B Philips Pan Head Screw - M3 x 5

102 0313 0180B Philips Pan Head Screw - M3 x 10

103 1204 1280 Push Switch

104 0314 0060B Philips Pan Head Screw - M4 x 6

105 0951 3006B Philips Screw With Flat Washer - M3 x 6

106 0951 3010B Philips Screw With Flat Washer - M3 x 1

107 0951 3005B Philips Screw With Flat Washer - M3 x 5

108 0313 0250W Philips Pan Head Screw - M3 x 25

109 0951 3008W Philips Screw With Flat Washer - M3 x 8

110 0809 1005 Nylon Wire

111 0951 3025B Philips Screw With Flat Washer - M3 x 25

112 0314 0160B Philips Pan Head Screw - M4 x 16

113 1204 1603 Push Switch

114 0951 4006W Philips Screw With Flat Washer - M4x6

115 0951 4006B Philips Screw With Flat Washer - M4x6

1-19



10. FUSING UNIT June 01, ’90

1-20



10. FUSING UNIT June 01,’90

Index
Parts No. Description Model

No.

1 H008 4005 Fusing Exit Cover

3 H008 2123 Upper Exit Guide Ass’y

4 H008 2102 Paper Exit Bracket

5 H006 2131 Stripper Spring

6 H006 2135 Bushing - M 4 x 6

7 H006 2182 Exit Gear - T19

8 H006 9001 Hot Roller Stripper (5pcs)

9 H006 2173 Stripper Release Spring

10 H006 2172 Holder - Feed Out Spring

11 H006 2170 Feed Out Hook

12 H006 2171 Exit Stepped Screw

13 H008 2117 Exit Lower Guide Plate

14 H006 2152 Lower Exit Roller

15 H006 2151 Exit Roller Holder

16 H006 2154 Exit Antistatic Brush

17 H006 2176 Exit Interlock Lever

18 H006 2134 Fusing Exit Roller

19 H008 3187 Fusing Rear Inner Cover

20 H008 3181 Fusing Side Stay

21 H008 3144 Fusing Front Inner Cover

22 H008 3146 Fusing Interlock Lever

23 H008 3254 Fusing Interlock Spring

24 H006 3271 Interlock Fusing Roller

25 H008 2146 Front Fusing Hook

26 H008 2107 Fusing Rear Bracket

27 H006 2109 Front Fusing Bushing

28 H006 2140 Front Healer Holder

29 H006 3248 Fusing Support Bracket - Front

30 H008 2122 Fusing Pressure Spring

31 H008 2120 Paper Exit Cover

32 H006 2148 Exit Sensor Actuator

33 5052 0269 Bushing - 4.2mm

34 H006 2149 Exit Sensor Shaft

35 H006 2145 Exit Sensor Slit

36 H008 2119 Fusing Lower Guide Plate

Index Parts No. Description Model
No.

37 H006 2181 Idle Gear - T19

38 H008 2112 Rear Fusing Bracket

39 H008 2147 Rear Fusing Hook

40 H0O8 21OO Lower Guide Plate

41 H006 2111 Rear Fusing Bushing

42 H006 2180 Fusing Gear - T35

43 H006 2142 Rear Heater Holder

44 H006 3247 Fusing Support Bracket - Rear

45 H008 5364 Thermostat Harness : E

46 H008 5248 Fusing Thermistor : E

47 H006 2729 Upper Fusing Stay : E

48 H006 2727 Thermostat Bracket : E

49 H008 2148 Thermostat Ass’y : E

50 H006 2728 Thermostat Case : E

51 H006 2190 Fusing Entrance Mylar

52 H0O6 211O Hot Roller

53 H008 5244 Fusing Lamp : E

54 H006 2113 Pressure Roller Bushing

55 H006 2112 Pressure Roller

56 H006 2473 Front Spring Plate - Fan Motor

57 H006 3325 Printer Fan Rear Seal

58 H008 3113 Printer Fan

59 H006 3243 Ozone Filter

60 H006 3324 Printer Fan Front Seal

61 H008 3212 Transport Guide Plate

62 H008 5205 Fusing Connector

63 H006 2689 Cleaning Pad

64 H006 4252 Caution Decal - PSU UK, UN

64 H006 4408 Caution Decal - PSU : G G

64 H006 4409 Caution Decal - PSU : I I

64 H008 4478 Caution Decal - PSU : F F

65 H008 2142 Paper Exit Guard

1 - 2 1



J u n e  0 1 , ’ 9 0

Index

No.
Parts No. Description Model

101 0313 0050B Philips Pan Head Screw - M3 x 5

102 0353 0050Z Philips Truss Head Screw - M3 x 5

103 0720 0030E Retaining Ring - M3

104 0313 0060B Philips Pan Head Screw - M3 x 6

105 0951 3005B Philips Screw With Flat Washer - M3 x 5

106 0720 0040E Retaining Ring - M4

107 0725 0200E Retaining Ring C - M20

108 0807 4009 Washer - 5.2 X 11 X 0.3

109 0720 0020E Retaining Ring - M2

110 0353 0060Z Philips Truss Head Screw - M3 x 6

111 0313 0120B Philips Pan Head Screw - M3 x 12

112 0720 0060E Retaining Ring - M6

Index
No.

Parts No. Description Model

1-21



11. MAIN DRIVE June 01,’90

1 - 2 2



J u n e  0 1 , ’ 9 011. MAIN DRIVE

Index
Parts No. Description Model

No.

1 H008 3184 Gas Spring Boss

2 H008 3232 Gas Spring Bushing

3 H008 3233 Gas Spring Washer

4 H008 3201 Gas Spring

5 H008 5331 Harness - G4I - TMB

6 H008 3101 Front Bracket

7 5214 1221 Rubber Foot

8 H008 3182 Front Fulcrum Pin

9 H008 3230 Upper Base Interlock Lever

10 5413 1882 Two Stepped Screw

11 H008 5363 DRU-1 Harness : E

12 H008 6005 PCB - DRU

13 H008 5311 DRU-3 Harness

14 H008 3138 DRU Bracket

15 H008 3167 PSU Stay

16 H008 3136 Rear HD Bracket

17 H008 3137 Hard Disk Spacer

18 H008 5401 PCB - PSU : E

19 H008 3135 Front HD Bracket

20 H008 5200 Hard Disk Unit

21 H008 3161 PSU Case

22 H008 3231 Front Right Joint Bracket

24 H008 3169 Hard Disk Clamper

25 H008 3100 Base

26 H008 3117 Joint Bracket

28 H008 3206 Paper Lift Sector Gear

29 H008 3324 Sector Gear Support Bracket

30 H008 3179 Small Clamp

31 H008 3175 Fusing Front Guide Bracket

32 H0O0 3332 Bushing

33 H006 3366 Development Drive Gear - T24

34 H008 3273 Large Clamp

35 H008 5207 Copy Out Sensor

36 H008 3177 Copy Tray Bracket

37 H008 3174 Fusing Support Pin

1-23

Index Parts No. Description Model
No.

38 H008 3130 Transport Bracket

39 5053 0447 Bushing - M6

40 H008 3132 Main Drive Shaft

41 H008 3247 Main Drive Idler - Z51

42 H008 3112 Idler Gear - Z44, Z16

43 H006 3364 Spring - Transport Fusing Bracket

44 H006 3352 Fusing Idle Gear - T33

45 H008 3148 Rear Fulcrum Pin Bracket

46 H006 2345 Fan Drive Pulley - Middle

47 H006 2471 Fan Belt Tightener

48 H006 3374 Fan Drive Pulley - Small

49 H006 5220 Main Motor

50 H006 3376 Fan Drive Pulley - Large

51 H006 3377 Fan Drive Belt

52 H008 3238 Tightener Pulley

53 H008 3236 Tightener

54 H006 2479 Tightener Spring

55 H008 3225 Clamper Bracket

56 H008 1143 Scanner Clamp

57 H008 3205 Development Clutch Stopper

58 H006 3280 Spring - Pressure Upper Base

59 H006 3279 Spring Clamp - Pressure Upper Base

60 H008 3111 Drive Gear - 223

61 H006 2530 Lock Pin Collar - Upper Base

62 H008 348 PSU-15 Harness

63 H008 3234 Drive Pulley - 224

64 H008 3133 Paper Feed Clutch Bushing

65 H008 3211 Main Drive Belt

66 H008 3202 Registration Drive Gear

67 H008 5208 Registration Clutch

68 H008 3134 Paper Feed Gear

69 H008 3204 Development Drive Shaft

70 H008 5213 Development Clutch

71 H008 2016 Paper Feed Clutch Ass’y

72 H008 2017 Paper Lift Solenoid



J u n e  0 1 , ’ 9 0

Index
Parts No. Description Model

No.

73 H008 3270 Harness Guide

76 H006 4256 Stepped Screw - Development Cover

77 H008 5304 HD-20 Harness

78 H008 5305 HD-34 Harness

79 H008 5308 PSU-2 Harness

80 H008 5321 Interlock Harness

81 H008 5347 PSU-14 Harness

82 H008 3168 HD Joint Bracket

83 H008 3178 Rubber Foot

1-23

Index
Parts No. Description Model

No.

101 0313 0050B Philips Pan Head Screw - M3 x 5

102 0720 0040E Retaining Ring - M4

103 0951 4008B Philips Screw With Flat Washer - M4 x 8

104 0720 0050E Retaining Ring - M5

105 0951 3006B Philips Screw With Flat Washer - M3 x 6

106 0314 0060B Philips Pan Head Screw - M4 x 6

107 0720 0060E Retaining Ring - M6

108 0805 3145 Ball Bearing - 6 x 12 x 4mm

109 0314 0080B Philips Pan Head Screw - M4 x 8

110 0573 0040E Hexagon Headless Set Screw - M3 x 4

111 0720 0030E Retaining Ring - M3

112 0954 3008B Philips Screw - M3 x 8

113 0951 4010B Philips Screw With Flat Washer - M4 x 10

114 0313 0030B Philips Pan Head Screw - M3x3



12. LOWER EXTERIOR J u n e  0 1 , ’ 9 0

I

1 - 2 4



12. LOWER EXTERIOR June 01,’90

Index

No.
Parts No. Description Model

1 H008 2456 Lower Left Cover UK,  UN

1 H008 2457 Lower Left Cover : R-G G

1 H008 2458 Lower Left Cover : R-I I

1 H008 2459 Lower Left Cover : R-F F

2 H008 4474 Switch Decal Except G

2 H008 4428 Switch Decal : R-G G

3 H008 4049 Rubber Cap - M3

4 H008 2434 Lower Harness Cover: 2

5 H008 2405 Lower Rear Left Support

6 H008 2423 Damper

7 H008 3120 Lower Rear Joint Bracket

8 H008 2404 Lower Rear Right Support

9 H008 2417 Lower Rear Cover

10 H008 2435 Lower Right Cover Bracket

11 H008 2415 Lower Right Cover

12 H008 2413 Lower Front Right Cover

13 H008 3119 Lower Front Right Joint Bracket

15 H008 2418 Lower Right Support Bracket

16 H008 4030 Q.R.G. Catcher

17 H008 2432 Lower Base Support

18 H008 5226 Lower Cover Open Switch

19 H008 2419 Lower Light Support Bracket

20 H008 2424 Lower Cover Hinge Bracket

21 H008 2452 Lower Jam Removal Decal UK, UN

21 H008 2453 Lower Jam Removal Decal : G G

21 H008 2454 Lower Jam Removal Decal : I I

21 H008 2455 Lower Jam Removal Decal : F F

22 H008 2420 Lower Left Inner Cover

23 H008 4062 Q.R.G. Catcher Plate

24 H008 2427 Lower Harness Cover: 1

25 H008 2414 Lower Front Left Cover

26 H008 2428 Lower Cover Hinge Cover

27 H008 2436 Lower Left Holder

28 H008 2437 Lower Right Holder

29 H008 3118 Lower Front Left Joint Bracket

Index

No.
Parts No. Description Model

30 H008 4544 Lower Cassette Decal UK, UN

30 H008 4547 Lower Cassette Decal : R-G G

30 H008 4550 Lower Cassette Decal : R-I I

30 H008 4553 Lower Cassette Decal : R-F F

101 0354 0060Z Philips Truss Head Screw - M4 x 6

102 0353 0050Z Philips Truss Head Screw - M3 x 5

103 0314 0060B Philips Pan Head Screw - M4 x 6

104 0323 0060W Philips Sunken Head Screw - M3 x 6

105 0353 0050Z Philips Truss Head Screw - M3 x 5

106 0313 0060B Philips Pan Head Screw - M3 x 6

107 0313 0120B Philips Pan Head Screw - M3 x 12

108 0434 0050B Hexagonal Head Tapping Screw - M4 x 5

1 - 2 5



13. LOWER PAPER FEED UNIT | J u n e  0 1 , ’ 9 0

1-26



13. LOWER PAPER FEED UNIT I June 01,’90

Index
Parts No. Description Model

No ●

1 H008 2423 Damper

2 H008 2411 Lower Front Support

3 H008 6008 PCB - LIB

4 H008 5326 LIB Harness

5 H008 5327 LIB 2 Harness

6 H008 5329 LIB-4 Harness

7 H008 5328 LIB 3 Harness

8 H006 2831 Paper Lift Motor

9 H006 2833 Paper Lift Motor Bracket

10 5447 2805 Slide Pin Holder

11 H006 2837 Gear - 60T/16T

12 H006 2838 Gear - 55T/16T

13 H006 2840 Gear Slide Spring

14 H006 5255 Paper End Sensor - LCT

15 H006 2845 Near - End Sensor

16 H006 2960 Gear - 64T

17 H006 2959 Bushing - M5

18 H006 2958 Gear Support Plate

19 5447 2681 Snap Ring

20 5447 2726 Paper Feed Roller

21 5447 2720 Gear - 18T

22 5053 0223 Bushing - 8mm

23 5447 2706 Gear - 15T

24 H006 2897 Feed Roller Mylar

25 H006 2895 Feed Roller Guide

26 5447 2723 Pick-up Roller

27 H006 2878 Feed Roller Arm - LCT

28 H006 2873 One Way Gear - 24T

29 H006 2871 Feed Roller Shaft - LCT

30 H006 3676 CAM - Pressure Release Ass’y

31 H006 2872 Bushing - M8/M4

32 5447 2751 Feed Roller Hub - Ratchet

33 H006 2847 Ratchet Sleeve - Paper Feed

34 H000 2483 . Spring Clutch

35 H006 2824 Timing Pulley - 50T

Index
Parts No. Description Model

No.

36 H006 2829 Timing Belt - 300L

37 H006 2823 Belt Tension Roller

38 H006 2957 Plate Spring - Belt Tension

39 H006 2821 Drive Motor Bracket

40 H008 5327 LIB 2 Harness

41 H006 2826 Timing Pulley - 18T

42 H006 3674 Pressure Release Lever

43 H006 5252 Drive Motor - LCT

44 5447 2746 Spring - Paper Feed

45 H008 5001 Paper Feed Solenoid

46 5447 2743 Lever Spring

47 5447 2745 Spring - CAM Catcher Slide

48 5447 2737 CAM Catcher

49 5447 2744 Spring - Paper Pick-up

50 H006 2325 Solenoid Bracket

51 H006 2949 Upper Guide Plate Ass’y - Paper Feed

52 H006 2952 Rear Guide Mylar

53 H006 2881 Feed Roller Bracket - LCT

54 H006 2950 Upper Guide Plate - Paper Feed

55 H006 2951 Front Guide Mylar

56 5205 5250 L.E.D. Sensor Type S

57 H008 5328 LIB 3 Harness

58 H006 2869 End Detector Lever - LCT

59 H006 2865 End Detector Bracket - LCT

60 H006 2813 Right Stay

1-27



Index

No.
Parts No. Description Model

101 0314 0060B Philips Pan Head Screw - M4 x 6

102 0584 0061E Bolt - M 4 x 6

103 0720 0040E Retaining Ring - M4

104 0720 0060E Retaining Ring - M6

105 0313 0050W Philips Pan Head Screw - M3 x 5

106 0314 0120B Philips Pan Head Screw - M4 x 12

107 0720 0050E Retaining Ring - M5

108 0804 3002 Parallel Key

109 0314 0100B Philips Pan Head Screw - M4 x 10

110 0951 4008B Philips Screw With Flat Washer - M4 x 8

Index

No.
Parts No. Description Model

1 - 2 7



14. LOWER PAPER FEED UNIT II June 01,’90

1-28
—



14. LOWER PAPER FEED UNIT II

Index
Parts No. Description Model

No.

1 H008 2467 Lower Left Stay

2 5442 2751 Paper Feed Hub - Ratchet

3 H006 2944 Roller - Pressure Spring

4 H006 2884 Guide Plate - Drive Roller

5 H006 2890 Front Lock Spring - Guide Plate

6 H006 2888 Locking Bracket - Guide Plate - F

7 H006 2886 Release Lever - Guide Plate Drive

8 H006 2885 Shaft - Guide Plate Open

9 H006 2872 Bushing - M8/M4

10 H006 2882 Drive Roller

11 H006 2889 Locking Bracket - Guide Plate - R

12 H008 2402 Lower Rear Side Bracket

13 5053 0419 Bushing - 10mm

14 H006 2874 Idle Gear - 16T

15 H006 2875 Middle Roller Gear - 16T

16 H006 2887 Pressure Roller

17 H006 2841 Paper Lift Shaft

18 H006 2852 Rear Cassette Guide - Rear

19 H006 2843 Pressure Arm - Paper Lift

20 H006 2844 Cushion - Paper Lift Arm

21 H006 2856 Guide Plate - Paper Feed LCT

22 H006 2966 Separation Roller Arm - LCT

23 H006 2967 Pressure Spring - S Roller

24 H006 2860 Separation Roller Cover - LCT

25 AW50 0001 Push Switch - Paper Size - 1

26 H008 5329 LIB-4 Harness

27 H006 2861 Separation Shaft - LCT

28 5447 2695 Input Hub

29 H006 2235 Cylindrical Spring

30 5447 2676 Output Hub

31 5447 2678 Slip Clutch Cover

32 5447 2693 Separation Roller

33 5447 2681 Snap Ring

34 H008 2431 Lower Separation Roller Cover

35 H008 5225 Lower Cassette Sensor

June01, ’90

Index Parts No. Description Model
No.

36 H006 2848 Cassette SW Bracket

37 H006 2955 Guide Plate Cushion

38 H008 2408 Lower Left Bracket

39 H006 2851 Cassette Guide - Front

40 H006 2854 Pin - Lever Cassette Detector

41 H006 2855 Lever Spring - Cassette Detector

42 H006 2853 Cassette Detector Lever

43 H008 5227 Lower JAM Removal Switch

44 H006 2921 Open Sensor Bracket - LCT

45 H008 2433 Lower Edge Cover

46 H008 2400 Lower Front Side Bracket

47 H006 2842 Paper Lift Lever

48 H006 2941 Rubber Foot - LCT

49 H006 2801 LCT - Base

101 0313 0060B Philips Pan Head Screw - M3 x 6

102 0720 0040E Retaining Ring - M4

103 0720 0060E Retaining Ring - M6

104 0314 0060B Philips Pan Head Screw - M4 x 6

105 0720 0080E Retaining Ring - M8

106 0965 4008W Tapping Screw With Flat Washer - M4 x 8

107 0313 0120B Philips Pan Head Screw - M3 x 12

108 0951 4008B Philips Screw With Flat Washer - M4 x 8

109 0720 0030E Retaining Ring - M3

110 1105 0005 Nylon Clip - 3N

1-29



15. ACCESSORIES June 01,’90

1-30



15. ACCESSORIES

Index

No.
Parts No. Description Model

1 H000 4230 Seal - Remote Terminal

2 H006 2689 Cleaning Pad

3 H008 4321 User Function Key Card UK, UN

3 H008 4329 User Function Key Card : R-G G

3 H008 4326 User Function Key Card : R-I I

3 H008 4328 User Function Key Card : R-F F

4 H008 4334 Quick Dial List UK, UN

4 H008 4335 Quick Dial List : R-G G

4 H008 4336 Quick Dial List : R-I I

4 H008 4337 Quick Dial List : R-F F

5 H008 4406 Quick Reference Guide : R-G G

5 H008 4458 Quick Reference Guide : R-UK, UN UK, UN

5 H008 4407 Quick Reference Guide : R-I I

5 H008 4408 Quick Reference Guide : R-F F

6 H008 4012 Sub Document Table

7 H008 4039 Document Tray

8 H008 4042 Copy Tray

9 H008 4376 Operator’s Manual : R-G

9 H008 4377 Operator’s Manual : R-UK UK

9 H008 4378 Operator’s Manual : R-I I

9 H008 4379 Operator’s Manual : R-F F

9 H008 4380 Operator’s Manual : R-UK UK

10 H008 4352 User Function List : R-G G

10 H008 4470 User Function List : R-UK, UN UK, UN

10 H008 4353 User Function List : R-I I

10 H008 4354 User Function List : R-F F

11 H035 4682 Ink - Red

12 2801 0031 Power Cord Except UK

12 H022 5002 Power Cord : UK UK

13 H008 5247 Microphone

14 H006 3638 Paper Size Detector Pin - B4

15 H006 3640 Paper Size Detector Pin - Legal

16 H006 3642 Paper Size Detector Pin - Letter

17 H041 1505 Pick-up Roller

18 H006 3663 Cassette Decal

Index

No.
Parts No. Description Model

1-31



16. PARTS FOR OPTIONAL KIT June 01,’90



16. PARTS FOR OPTIONAL KIT June 01,’90

Index

No.
Parts No. Description Model

1 H302 5306 Harness: SPU - G4CCU (G4 Kit)

2 H008 6050 PCB - G4CCU (G4 Kit)

3 H008 6051 PCB - G4TMB (G4 Kit)

4 H008 4442 G4TMB Cover Bracket (G4 Kit)

5 H008 4373 G4TMB Cover (G4 Kit)

6 H008 4035 Rear Right Cover - Bar Code Reader

(Bar Code Reader Kit)

Index
Parts No. Description

No.
Model



PARTS INDEX



June 01,’90

Parts No.

H008 1061

H008 1100

H008 1114

H008 1115

H008 1116

H008 1117

H008 1118

H008 1122

H008 1123

H008 1125

H008 1126

H008 1127

H008 1128

H008 1129

H008 1132

H008 1133

H008 1135

H008 1137

H008 1143

H008 1143

H008 1143

H008 1144

H008 1150

H008 1151

H008 1152

H008 1153

H008 1156

H008 1157

H008 1158

H008 1159

H008 1160

H008 1167

H008 1171

H008 1174

H008 1175

Description I
Page and

Index No.

Scanner Cover Release Spring

Lens Ass’y

Lens Block

Lens Adjuster

Exposure Glass

Mirror Holder - Rear

Mirror Holder - Front

R1 Roller Pulley

Scanner Timing Pulley

R1 Idler

Scanner Timing Belt - Left

Scanner Timing Belt - Right

Scanner Motor Pulley

Scanner Timing Pulley Bracket

Scanner Pressure Roller Shaft

R1 Pressure Roller

Scanner Pressure Roller

Feed Roller Frame

Scanner Clamp

Scanner Clamp

Scanner Clamp

Feed Roller Shaft

Scanner Feed Roller

Scanner Pick-up Idler

Scanner Pick-up Hub

Scanner Pick-up Sleeve

Scanner Release Lever - Front

Scanner Release Lever - Rear

Scanner Release Shaft

Scanner Release Stopper

Scanner Lock Spring

Document Feed Out Plate

Document Feed Out Stay

F.L. Guide Plate

Scanner Hinge - Front

5-25

17-13

17-15

17-14

7-20

7-25

7-14

7-27

11-11

7-26

11-12

11-13

11- 9

11-10

5-51

5-52

5-50

7-45

7-42

11- 2

23-56

7-38

7-28

7-32

7-39

7-41

7-34

7-36

7-35

7-11

7-13

7- 1

7-21

7- 8

7-15

Parts No.
Page and

Description
Index No.

H008 1179 Scanner Hinge - Rear 7-17

H008 1189 MDF Stay 5-19

H008 1190 Scanner Lock Collar 5-12

H008 1191 Scanner Lock Shaft 5-13

H008 1192 Scanner Release Pin 5-28

H008 1193 Scanner Release Bracket 5-29

H008 1194 Scanner Release Arm 5-26

H008 1195 MDF Button 5-17

H008 1196 MDF Spring 5-18

H008 1197 Scanner Release Spring 5-27

H008 1198 MDF Bracket - Lower 5-31

H008 1201 MDF Bracket - Upper 5-38

H008 1205 Separation Roller Spacer 5-43

H008 1206 Separation Roller Disc 5-44

H008 1207 Separation Pressure Shaft 5-39

H008 1208 Separation Pressure Adjuster 5-36

H008 1209 Separation Roller Hub - Front 5-41

H008 1210 MDF Release Shaft 5-30

H008 1211 MDF Release Arm 5-33

H008 1212 Separation Roller Bracket 5-40

H008 1213 Scanner Separation Roller 5-45

H008 1215 Separation Torque Spring 5-46

H008 1216 Separation Pressure Spring 5-35

H008 1217 MDF Release Spring 5-32

H008 1218 MDF Lock Spring 5-34

H008 1220 MDF Cover 5-11

H008 1221 Separation Roller Shaft 5-42

H008 1222 Separation Roller Hub - Rear 5-47

H008 1223 Separation Torque Spacer 5-48

H008 1224 Separation Pressure Spacer 5-37

H008 1232 Bar Code Cover Shaft 5- 1

H008 1233 Document Upper Plate 5-53

H008 1236 White Plate 5-58

H008 1237 Pressure Plate Shaft 5-57

H008 1239 Pressure Plate Spring - Front 5-54

2-2



June 01,’90

Page and
Parts No. Description Index No.

HO08 1240 Pressure Plate Spring - Front 5-56

H008 1241 Scanner Cover Hinge - Rear 5-14

H008 1242 Scanner Cover Hinge - Front 5-24

H008 1243 Spring Plate 5-21

H008 1245 Paper Width Sensor Fence 7-48

H008 1248 S1 Sensor Fence 7-49

H008 1251 Antistatic Brush 7- 6

H008 1252 Scanner Antistatic Brush 5-49

H008 1253 Scanner Feed Bracket Spring 7-55

H008 1254 Scanner Clamper 3-21

H008 1254 Scanner Clamper 7-44

HO08 1259 Bar Code Cover Clip - Front 5- 8

H008 1260 Bar Code Cover Clip - Middle 5- 2

H008 1261 Bar Code Cover Clip - Rear 5- 9

H008 1262 Bar Code Holder 5- 3

H008 1263 Bar Code Rear Hinge 5- 4

H008 1267 Spring Plate - R1 Pressure 5-22

H008 1278 Bar Code List - 1P 5- 6

H0081279 Bar Code List - 1P : R-G 5- 6

H0081280 Bar Code List - 1P : R-I 5- 6

H0081281 Bar Code List - 1P : R-F 5- 6

H0081282 Bar Code List - 2P 5- 7

H0081283 Bar Code List - 2P : R-G 5- 7

H0081284 Bar Code List - 2P : R-I 5- 7

H0081285 Bar Code List - 2P : R-F 5- 7

H0081295 Bar Code Cover 5- 5

H0081297 Bar Code Cover : R-I 5- 5

H0081298 Bar Code Cover : R-F 5- 5

H0081300 Bar Code Cover : R-G 5- 5

H0081308 R1 Roller 7-23

H0081309 R2 Roller 7-22

H0081324 Scanner Cover : R-G 5-15

H0081325 Scanner Cover : R-UK, UN 5-15

H0081326 Scanner Cover : R-I 5-15

H008 1327 Scanner Cover : R-F 5-15

2-3

Parts No.
Page and

Description Index No.

H0081332 Scanner Feed Bracket 7-33

H0081346 Document Guide Plate 7- 2

H0081349 Pressure Plate 5-55

H0081350 Lens Block Guard 17-50

H0082016 Paper Feed Clutch Ass’y 23-71

H0082017 Paper Lift Solenoid 23-72

H0082051 Registration Lower Guide Plate 15-27

H0082091 OPU Ass’y : R-I 3-49

H0082092 OPU Ass’y : R-F 3-49

H0082097 OPU Ass’y : R-G 3-49

H0082098 OPU Ass’y : R-UK, UN 3-49

H0O821OO Lower Guide Plate 21-40

H0O821O2 Paper Exit Bracket 21- 4

H0O821O7 Fusing Rear Bracket 21-26

H0082112 Rear Fusing Bracket 21-38

H0082117 Exit Lower Guide Plate 21-13

H0082119 Fusing Lower Guide Plate 21-36

H0082120 Paper Exit Cover 21-31

H0082122 Fusing Pressure Spring 21-30

H0082123 Upper Exit Guide Ass’y 21- 3

H0082142 Paper Exit Guard 21-65

H0082146 Front Fusing Hook 21-25

H0082147 Rear Fusing Hook 21-39

H0082148 Thermostat Ass’y : E 21-49

H0082201 Front Protector 7-18

H0082205 Hinge Reinforcement Plate - Rear 9-15

H0082206 Harness Guide 7-46

H0082209 Front Earth Frame 9-38

H0082223 Rear Protector 7-19

H0082226 Document Tray 3- 6

H0082227 Sub Document Tray 3- 4

H0082228 Document Tray Bracket 3- 5

H0082230 Upper Base Reinforcement Bracket 11-14

H0082234 Fusing Interlock Bracket 9-39

H0082235 Hinge Reinforcement Plate - Rear 11- 6



June 01,’90

Page and
Parts No. Description Index No.

H008 2240 Upper Earth Plate 7- 9

H008 2243 Pentagonal Mirror Motor 9-37

H008 2244 Side Inner Cover 11-33

H008 2245 Rear Right Inner Cover 9-46

H008 2247 Rear Left Inner Cover 7-51

H008 2248 Master Drive Pulley Bracket 11-20

H008 2249 Document Table Bracket 11-31

H008 2252 Master Unit Interlock 11-39

H008 2255 UIB Cover 11- 5

H008 2258 Master Drive Gear - Z23 11-30

H008 2264 Inner Cover - LO Unit 9-14

H008 2266 SMDR Cover 9-47

H008 2268 F.L. Inner Cover 9-42

H008 2269 Scanner Inner Cover 7-50

H008 2270 Scanner Timing Belt Inner Cover 7-31

H008 2271 Master Drive Arm 11-29

H008 2282 Document Tray Hinge 3- 7

H008 2286 Master Drive Motor 11-18

H008 2287 Interlock Spring 9-40

H008 2290 Master Unit Decal : F 11-35

H008 2291 Front Right Inner Cover 9-43

H008 2292 Front Right Inner Cover : G 9-43

H008 2293 Front Right Inner Cover : I 9-43

H008 2294 Front Right Inner Cover : F 9-43

H008 2302 Upper Base Cover 11- 1

H008 2303 Cover - Second Cy. Lens Ass’y 9-44

H008 2400 Lower Front Side Bracket 29-46

H008 2402 Lower Rear Side Bracket 29-12

H008 2404 Lower Rear Right Support 25- 8

H008 2405 Lower Rear Left Support 25- 5

H008 2408 Lower Left Bracket 29-38

H008 2411 Lower Front Support 27- 2

H008 2413 Lower Front Right Cover 25-12

H008 2414 Lower Front Left Cover 25-25

H008 2415 Lower Right Cover 25-11

Parts No. Description
Page and

Index No.

H008 2417 Lower Rear Cover 25- 9

H008 2418 Lower Right Support Bracket 25-15

H008 2419 Lower Light Support Bracket 25-19

H008 2420 Lower Left Inner Cover 25-22

H008 2423 Damper 25- 6

H008 2423 Damper 27- 1

H008 2424 Lower Cover Hinge Bracket 25-20

H008 2427 Lower Harness Cover: 1 25-24

H008 2428 Lower Cover Hinge Cover 25-26

H008 2431 Lower Separation Roller Cover 29-34

H008 2432 Lower Base Support 25-17

H008 2433 Lower Edge Cover 29-45

H008 2434 Lower Harness Cover: 2 25- 4

H008 2435 Lower Right Cover Bracket 25-10

H008 2436 Lower Left Holder 25-27

H008 2437 Lower Right Holder 25-28

H008 2452 Lower Jam Removal Decal 25-21

H008 2453 Lower Jam Removal Decal : G 25-21

H008 2454 Lower Jam Removal Decal : I 25-21

H008 2455 Lower Jam Removal Decal : F 25-21

H008 2456 Lower Left Cover 25- 1

H008 2457 Lower Left Cover : R-G 25- 1

H008 2458 Lower Left Cover : R-I 25- 1

H008 2459 Lower Left Cover : R-F 25- 1

H008 2467 Lower Left Stay 29- 1

H008 3100 Base 23-25

H008 3101
- 

Front Bracket 23- 6

H008 3111 Drive Gear - Z23 23-60

H008 3112 Idler Gear - Z44, Z16 23-42

H008 3113 Printer Fan 21-58

H008 3117 Joint Bracket 23-26

H008 3118 Lower Front Left Joint Bracket 25-29

H008 3119 Lower Front Right Joint Bracket 25-13

H008 3120 Lower Rear Joint Bracket 25- 7

H008 3122 PCB Securing Screw 19-10

2-4



June 01,’90

Page and
Parts No. Description

Index No.

H008 3123 Rear Side Bracket 19-73

H008 3130 Transport Bracket 23-38

H008 3132 Main Drive Shaft 23-40

H008 3133 Paper Feed Clutch Bushing 23-64

H008 3134 Paper Feed Gear 23-68

H008 3135 Front HD Bracket 23-19

H008 3136 Rear HD Bracket 23-16

H008 3137 Hard Disk Spacer 23-17

H008 3138 DRU Bracket 23-14

H008 3144 Fusing Front Inner Cover 21-21

H008 3146 Fusing Interlock Lever 21-22

H008 3148 Rear Fulcrum Pin Bracket 23-45

H008 3156 Lens Block Inner Cover 17-22

H008 3161 PSU Case 23-21

H008 3167 PSU Stay 23-15

H008 3168 HD Joint Bracket 23-82

H008 3169 Hard Disk Clamper 23-24

H008 3172 Transfer Front Holder 19-44

H008 3173 Transfer Rear Holder 19-43

H008 3174 Fusing Support Pin 17-23

H008 3174 Fusing Support Pin 23-37

H008 3175 Fusing Front Guide Bracket 23-31

H008 3176 Registration Harness Clamper 19-48

H008 3177 Copy Tray Bracket 23-36

H008 3178 Rubber Foot 23-83

H008 3179 Small Clamp 23-30

H008 3181 Fusing Side Stay 21-20

H008 3182 Front Fulcrum Pin 23- 8

H008 3184 Gas Spring Boss 23- 1

H008 3185 OPU Left Reinforcement Stay 19-22

H008 3186 OPU Reinforcement Stay Bracket 19-23

H008 3187 Fusing Rear Inner Cover 21-19

H008 3188 OPU Left Stay 19-21

H008 3189 OPU Right Stay 17-26

H008 3190 PCB Shield Cover 19- 3

2-5

Parts No.
Page and

Description
Index No.

H008 3191 PCB Shield Stay 19- 1

H008 3192 OPU Left Bracket 3-48

H008 3193 OPU Right Bracket 3-47

H008 3194 Speaker Bracket 19- 4

H008 3195 NCU Shield Cover : E 17- 8

H008 3201 Gas Spring 23- 4

H008 3202 Registration Drive Gear 23-66

H008 3204 Development Drive Shaft 23-69

H008 3205 Development Clutch Stopper 23-57

H008 3206 Paper Lift Sector Gear 23-28

H008 3211 Main Drive Belt 23-65

H008 3212 Transport Guide Plate 21-61

H008 3274 SCU Shield Cover 19-18

H008 3219 SPU Shield Cover 19- 9

H008 3223 Development Inner Cover Screw 3-39

H008 3224 Development Inner Cover 3-40

H008 3225 Clamper Bracket 23-55

H008 3230 Upper Base Interlock Lever 23- 9

H008 3231 Front Right Joint Bracket 23-22

H008 3232 Gas Spring Bushing 23- 2

H008 3233 Gas Spring Washer 23- 3

H008 3234 Drive Pulley - 224 23-63

H008 3236 Tightener 23-53

H008 3238 Tightener Pulley 23-52

H008 3245 NCU Small Cover 17- 9

H008 3247 Main Drive Idler - 251 23-41

H008 3249 Shield Cover Earth Plate 19-59

H008 3250 Shield Stay Earth Plate 19-60

H008 3251 Shield Stay Lower Earth Plate 19-61

H008 3252 PCB Fan Seal 19-58

H008 3254 Fusing Interlock Spring 21-23

H008 3256 Fusing Front Stopper 19-45

H008 3257 Fusing Rear Stopper 19-32

H008 3260 Lens Block Stay 17-20

H008 3268 Front G4 Connector Bracket 19-64



aJune 01,’90

Parts No.
Page and

Description Index No.

H008 3269 Rear G4 Connector Bracket 19-69

H008 3270 Harness Guide 23-73

H008 3273 Large Clamp 23-34

H008 3300 Paper Feed Front Bracket 15-59

H008 3304 Paper Feed Rear Bracket 15-42

H008 3309 Lower Registration Roller 15-29

H0O8 331O Pick-up Roller Bracket 15-15

H008 3312 Feed Roller Shaft 15-17

H008 3313 Pick-up Roller Sleeve 15-18

H008 3315 Pick-up Roller Boss 15-20

H008 3316 Feed Roller Spring 15-19

H008 3317 Pick-up Shaft Bracket 15-13

H008 3318 Pick-up Roller Spring 15-14

H008 3319 Pick-up Stay Bracket 15- 5

H008 3323 Paper Lift Shaft 15-56

H008 3324 Sector Gear Support Bracket 23-29

H008 4001 Front Right Cover 3-41

H008 4003 Document Table 5-62

H008 4004 Upper Exit Cover 3- 2

H008 4005 Fusing Exit Cover 21- 1

H008 4012 Sub Document Table 3-25

H008 4012 Sub Document Table 31- 6

H008 4013 Document Guide Rack 5-63

H008 4015 Rear Document Guide 5-60

H008 4016 Document Guide Base 5-66

H008 4017 Right Cover Knob 3-33

H008 4018 Right Cover Lever 3-32

H008 4019 Right Cover Fulcrum Pin 3-38

H008 4022 Right Fulcrum Pin Bracket 3-34

H008 4023 Right Lever Front Bracket 3-37

H008 4025 Right Cover Earth Plate 3-35

H008 4026 Right Cover Spring Plate 3-29

H008 4027 Right Lever Rear Bracket 3-30

H008 4029 Q.R.G. Inner Cover 3-44

H008 4030 Q.R.G. Catcher 3-43

Parts No.
Page and

Description
Index No.

H008 4030 Q.R.G. Catcher 25-16

H008 4031 Exit Front Cover 3- 1

H008 4032 Exit Rear Cover 3- 3

H008 4034 Upper Base Open Button 17-10

H008 4035 Rear Right Cover - Bar Code Reader 33- 6

(Bar Code Reader Kit)

H008 4039 Document Tray 3-57

H008 4039 Document Tray 31- 7

H008 4040 Right Cover Spring 3-36

H008 4042 Copy Tray 3-26

H008 4042 Copy Tray 31- 8

H008 4043 LCD Brightness Pin Bracket 3-19

H008 4045 Right Cover Stepped Screw 3-55

H008 4046 Rear Small Cover 3-60

H008 4047 Rear Small Cover Bracket 3-12

H008 4049 Rubber Cap - M3 3-46

H008 4049 Rubber Cap - M3 25- 3

H008 4050 BSRU Bracket 17-51

H008 4052 Harness Exit Cover 3-23

H008 4060 Right Cover 3-28

H008 4062 Q.R.G. Catcher Plate 25-23

H008 4066 Right Cover Lever 17-24

H008 4074 Front Document Guide 5-59

H008 4075 Front Document Guide : R-G 5-59

H008 4076 Front Document Guide : R-I 5-59

H008 4077 Front Document Guide : R-F 5-59

H008 4083 Toner Replacement Decal 3-31

H0O8 41OO Front Cover 3-45

H008 4159 Upper Right Cover 3-22

H008 4161 Right Upper Cover 3-24

H008 4165 NCU Cover : R 3-17

H008 4172 Brightness Adjustment Decal 3-18

H008 4173 Brightness Adjustment Decal : R-G 3-18

H008 4174 Brightness Adjustment Decal : R-I 3-18

H008 4175 Brightness Adjustment Decal : R-F 3-18

2-6



June 01, ’90

Parts No.
Page and

Description
Index No.

H008 4321 User Function Key Card 31- 3

H008 4326 User Function Key Card : R-I 31- 3

H008 4328 User Function Key Card : R-F 31- 3

H008 4329 User Function Key Card : R-G 31- 3

H008 4334 Quick Dial List 31- 4

H008 4335 Quick Dial List : R-G 31- 4

H008 4336 Quick Dial List : R-I 31- 4

H008 4337 Quick Dial List : R-F 31- 4

H008 4352 User Function List : R-G 31-10

H008 4353 User Function List : R-I 31-10

H008 4354 User Function List : R-F 31-10

H008 4373 G4TMB Cover (G4 Kit) 33- 5

H008 4376 Operator’s Manual : R-G 31- 9

H008 4377 Operator’s Manual : R-UK 31- 9

H008 4378 Operator’s Manual : R-I 31- 9

H008 4379 Operator’s Manual : R-F 31- 9

H008 4380 Operator’s Manual : R-UK 31- 9

H008 4406 Quick Reference Guide : R-G 3-52

H008 4406 Quick Reference Guide : R-G 31- 5

H008 4407 Quick Reference Guide : R-I 3-52

H008 4407 Quick Reference Guide : R-I 31- 5

H008 4408 Quick Reference Guide : R-F 3-52

H008 4408 Quick Reference Guide : R-F 31- 5

H008 4428 Switch Decal : R-G 3-27

H008 4428 Switch Decal : R-G 25- 2

H008 4442 G4TMB Cover Bracket (G4 Kit) 33- 4

H008 4445 Rear Left Cover : R 3- 8

H008 4446 Rear Left Cover Support : E 3- 9

H008 4449 Rear Cover 3-14

H008 4454 Microphone Jack Bracket : E 3-10

H008 4458 Quick Reference Guide : R-UK, UN 3-52

H008 4458 Quick Reference Guide : R-UK, UN 31- 5

H008 4470 User Function List : R-UK, UN 31-10

H008 4474 Switch Decal 3-27

H008 4474 Switch Decal 25- 2

Parts No.
Page and

Description Index No.

H008 4478 Caution Decal - PSU : F 21-64

H008 4532 Upper Cassette Decal 3-50

H008 4535 Upper Cassette Decal : R-G 3-50

H008 4538 Upper Cassette Decal : R-I 3-50

H008 4541 Upper Cassette Decal : R-F 3-50

H008 4544 Lower Cassette Decal 25-30

H008 4547 Lower Cassette Decal : R-G 25-30

H008 4550 Lower Cassette Decal : R-I 25-30

H008 4553 Lower Cassette Decal : R-F 25-30

H008 4560 Plate Spring - Pinion 5-64

H008 5001 Paper Feed Solenoid 27-45

H008 5200 Hard Disk Unit 23-20

H008 5205 Fusing Connector 21-62

H008 5207 Copy Out Sensor 23-35

H008 5208 Registration Clutch 23-67

H0O8 521O Front Transfer Fan 19-51

H008 5211 Rear Transfer Fan 19-49

H008 5212 Master Unit Fan Motor 19-27

H008 5213 Development Clutch 23-70

H008 5215 SPU Fan 19- 2

H008 5216 Speaker 19- 5

H008 5217 Paper Feed Clutch 7-37

H008 5218 R2 Clutch 7-24

H008 5219 Scanner Stepping Motor 11- 7

H008 5221 S2 Sensor 7-43

H008 5222 Fluorescent Lamp 9-41

H008 5223 F.L. Stabilizer 9-34

H008 5225 Lower Cassette Sensor 29-35

H008 5226 Lower Cover Open Switch 25-18

H008 5227 Lower JAM Removal Switch 29-43

H008 5230 LCD Adjuster 3-20

H008 5232 Eraser Unit 11-51

H008 5237 Stamper 7- 7

H008 5240 Scanner Motor Driver 9-33

H008 5244 Fusing Lamp : E 21-53

2-7



June 01,’90

Page and
Parts No. Description Index No.

H0085247 Microphone 31-13

H0085248 Fusing Thermistor : E 21-46

H0085301 SCU-2 Harness 19-20

H0085302 SPU-1 Harness 19-11

H0085304 HD-20 Harness 23-77

H0085305 HD-34 Harness 23-78

H0085306 C-1 Harness 15-55

H0085308 PSU-2 Harness 23-79

H0O8531O SBU Harness 19-15

H0085311 DRU-3 Harness 23-13

H0085312 VIB-3 Harness 11-52

H0085313 R - Sensor Harness 19-46

H0085316 LDDR Harness 9-48

H0085317 VIB-1 Harness 11-46

H0085318 Pentagonal Dr. Harness 11-53

H0085319 MDF Harness 5-67

H0085319 MDF Harness 7-53

H0085320 DSB-3 Harness 7-52

H0085321 Interlock Harness 19- 7

H0085321 Interlock Harness 23-80

H0085325 G3 CCU - NCU Harness 19-62

H0085326 LIB Harness 27- 4

H0085327 LIB 2 Harness 27- 5

H0085327 LIB 2 Harness 27-40

H0085328 LIB 3 Harness 27- 7

H0085328 LIB 3 Harness 27-57

H0085329 LIB-4 Harness 27- 6

H0085329 LIB-4 Harness
-

29-26

H0085331 Harness: G4I-TMB 19-67

H0085331 Harness - G4I - TMB 23- 5

H0085332 LCP-5 Harness 3-58

H0085333 SPU-4 Harness 19-63

H0085334 Paper Harness 17- 2

H0085342 Handset-2 Harness 17- 6

H0085344 Bar Code Reader Harness 19-74

T

Parts No.
Page and

Description Index No.

H008 5347 PSU-14 Harness 23-81

H008 5348 PSU-15 Harness 23-62

H008 5360 Microphone Jack Harness : E 3-11

H008 5361 Microphone-CCU Harness : E 3-13

H008 5361 Microphone - CCU Harness : E 19-17

H008 5362 Scanner Cover Earth Wire 5-68

H008 5362 Scanner Cover Earth Wire 7-54

H008 5363 DRU-1 Harness : E 23-11

H008 5364 Thermostat Harness : E 21-45

H008 5365 Scanner Cover Earth Wire : UK 5-68

H008 5370 Harness: G4CCU-G4TMB 19-66

H008 5401 PCB - PSU : E 23-18

H008 6000 PCB - SCU 19-19

H008 6004 PCB - DSB 7-47

H008 6005 PCB - DRU 23-12

H008 6006 PCB - SBU 17-16

H008 6007 PCB - VPU 19-14

H008 6008 PCB - LIB 27- 3

H008 6009 PCB - R-Sensor 19-47

H008 6012 PCB -Modem (MMD 9624) 19-12

H008 6013 PCB - MDF 5-16

H008 6017 PCB - BSRU 17-52

H008 6023 PCB - UIB 11- 4

H008 6031 PCB - MBU : R-G 19-24

H008 6032 PCB - MBU : R-UK 19-24

H008 6033 PCB - MBU : R-I 19-24

H008 6034 PCB - MBU : R-F 19-24

H008 6035 PCB - MBU : R-UN 19-24

H008 6041 PCB - SPU 19-16

H008 6042 PCB - G3 CCU : E 19-13

H008 6046 PCB - G3NCU : E 17- 7

H008 6050 PCB - G4CCU (G4 Kit) 33- 2

H008 6051 PCB - G4TMB (G4 Kit) 33- 3

H008 6052 Front G4 Connector 19-65

H008 6053 Rear G4 Connector 19-68

2-8



June 01,’90

Parts No.

H000 2483

H0002508

H0002509

H0002514

H0002516

H0002517

H0003292

H0003332

H0003332

H0004230

H0011134

H00121O9

H0013736

H0061O11

H0061015

H0061119

H0061120

H0061121

H0061149

H0061190

H0061194

H0062042

H0062050

H0062051

H0062070

H0O621O9

H0O6211O

H0062111

H0062112

H0062113

H0062131

H0062134

H0062135

H0062140

H0062142

Description

Spring Clutch

F1 Lens

F2 Lens

Holder - First Cylindrical Lens

Right Mirror Holder

Left Mirror Holder

Saddle Edge

Bushing

Bushing

Seal - Remote Terminal

Torque Spring -’011.6

Damper - RX Motor

Clamper - Speaker

Scanner Mirror

SBU Adjustment Knob

Bushing - Cover Open

Cover Open Pin

Cover Open Spring

Lever - Document Width Sensor

Sensor Base

Shield Plate - Laser Section

Laser Diode Unit

Development Hopper Ass’y

Hopper Ass’y

Transfer Front Guide Plate

Front Fusing Bushing

Hot Roller

Rear Fusing Bushing

Pressure Roller

Pressure Roller Bushing

Stripper Spring

Fusing Exit Roller

Bushing - M 4 x 6

Front Healer Holder

Rear Heater Holder

Page and
Index No.

27-34

9- 3

9- 4

9-35

9-13

9-11

11- 3

11-22

23-32

31- 1

7-40

11- 8

19- 6

7-10

17-17

7- 5

7- 3

7- 4

5-23

5-20

9-49

9-10

17-27

17-37

15-28

21-27

21-52

21-41

21-55

21-54

21- 5

21-18

21- 6

21-28

21-43

Parts No.
Page and

Description
Index No.

H006 2145 Exit Sensor Slit 21-35

H006 2148 Exit Sensor Actuator 21-32

H006 2149 Exit Sensor Shaft 21-34

H006 2151 Exit Roller Holder 21-15

H006 2152 Lower Exit Roller 21-14

H006 2154 Exit Antistatic Brush 21-16

H006 2170 Feed Out Hook 21-11

H006 2171 Exit Stepped Screw 21-12

H006 2172 Holder - Feed Out Spring 21-10

H006 2173 Stripper Release Spring 21- 9

H006 2176 Exit Interlock Lever 21-17

H006 2180 Fusing Gear - T35 21-42

H006 2181 Idle Gear - T19 21-37

H006 2182 Exit Gear - T19 21- 7

H006 2190 Fusing Entrance Mylar 21-51

H006 2235 Cylindrical Spring 29-29

H006 2320 Bottom Plate - Cassette Ass’y 13- 2

H006 2322 Cassette 13-10

H006 2325 Solenoid Bracket 27-50

H006 2345 Fan Drive Pulley - Middle 23-46

H006 2371 Paper Guide Pad Ass’y 15-30

H006 2380 Used Toner Sensor Bracket 9-31

H006 2400 Development Antistatic Brush 17-35

H006 2401 Hopper Agitator 17-29

H006 2404 Toner Supply Roller Ass’y 17-31

H006 2407 Toner End Lever 17-44

H006 2409 Toner Metering Blade Ass’y 17-32

H006 2418 Antistatic Brush Cover 17-34

H006 2419 Agitator Idle Gear 17-43

H006 2420 Rear Development Cover 17-45

H006 2428 Agitator Gear 17-48

H006 2429 Sleeve Gear 17-41

H006 2431 Sleeve Idle Gear 17-39

H006 2432 Toner Supply Gear 17-40

H006 2433 Front Development Gear 17-42

2-9



June 01,’90

Parts No.

H006 2437

H006 2438

H006 2443

H006 2450

H006 2451

H006 2452

H006 2456

H006 2457

H006 2471

H006 2473

H006 2479

H006 2506

H006 2507

H006 2508

H006 2509

H0O6 251O

H006 2513

H006 2518

H006 2530

H006 2554

H006 2556

H006 2557

H006 2677

H006 2678

H006 2679

H006 2681

H006 2683

H006 2684

H006 2687

H006 2688

H006 2689

H006 2689

H006 2727

H006 2728

H006 2729

Description

Developing Roller

Front Side Plate - Development

Rear Side Plate - Development

Transfer Corona Ass’y

Housing - Transfer

Transfer Ventilation Guide

Transfer Guide Spring

Spring Holder

Fan Belt Tightener

Front Spring Plate - Fan Motor

Tightener Spring

Synchronizer Holder

Mirror

First Synchronizer Mirror

Second Synchronizer Mirror

First Cylindrical Lens

Holder - Second Synchronizer Mirror

Top F. Lens Holder

Lock Pin Collar - Upper Base

Holder - First Synchronizer Mirror

Front F. Lens Holder

Second Cylindrical Lens - Ass’y

Rear End Block - Charge

Front End Block - Charge

Charge Wire Hook

Front End Cover - Charge

Front End Block - Transfer

Front End Cover - Transfer

Rear End Block - Transfer

Rear End Cover - Transfer

Cleaning Pad

Cleaning Pad

Thermostat Bracket : E

Thermostat Case : E

Upper Fusing Stay : E

Page and

Index No.

17-28

17-36

17-38

19-31

19-35

19-30

19-52

11-21

23-47

21-56

23-54

11-49

9-12

9- 8

9- 6

9-36

9- 5

9- 2

23-61

9- 7

9- 9

11-47

9-27

9-23

9-29

9-24

19-40

19-38

19-34

19-33

21-63

31- 2

21-48

21-50

21-47

Parts No.
Page and

Description Index No.

H006 2801 LCT - Base 29-49

H006 2813 Right Stay 27-60

H006 2821 Drive Motor Bracket 27-39

H006 2823 Belt Tension Roller 27-37

H006 2824 Timing Pulley - 50T 27-35

H006 2826 Timing Pulley - 18T 27-41

H006 2829 Timing Belt - 300L 27-36

H006 2831 Paper Lift Motor 27- 8

H006 2833 Paper Lift Motor Bracket 27- 9

H006 2837 Gear - 60T/16T 27-11

H006 2838 Gear - 55T/16T 27-12

H006 2840 Gear Slide Spring 27-13

H006 2841 Paper Lift Shaft 29-17

H006 2842 Paper Lift Lever 29-47

H006 2843 Pressure Arm - Paper Lift 29-19

H006 2844 Cushion - Paper Lift Arm 29-20

H006 2845 Near - End Sensor 27-15

H006 2847 Ratchet Sleeve - Paper Feed 27-33

H006 2848 Cassette SW Bracket 29-36

H006 2851 Cassette Guide - Front 29-39

H006 2852 Rear Cassette Guide - Rear 29-18

H006 2853 Cassette Detector Lever 29-42

H006 2854 Pin - Lever Cassette Detector 29-40

H006 2855 Lever Spring - Cassette Detector 29-41

H006 2856 Guide Plate - Paper Feed LCT 29-21

H006 2860 Separation Roller Cover - LCT 29-24

H006 2861 Separation Shaft - LCT 29-27

H006 2865 End Detector Bracket - LCT 27-59

H006 2869 End Detector Lever - LCT 27-58

H006 2871 Feed Roller Shaft - LCT 27-29

H006 2872 Bushing - M8/M4 27-31

H006 2872 Bushing - M8/M4 29- 9

H006 2873 One Way Gear - 24T 27-28

H006 2874 Idle Gear - 16T 29-14

H006 2875 Middle Roller Gear - 16T 29-15

2-10



June 01,’90

Parts No.
Page and

Description
Index No.

H006 2878 Feed Roller Arm - LCT 27-27

H006 2881 Feed Roller Bracket - LCT 27-53

H006 2882 Drive Roller 29-10

H006 2884 Guide Plate - Drive Roller 29- 4

H006 2885 Shaft - Guide Plate Open 29- 8

H006 2886 Release Lever - Guide Plate Drive 29- 7

H006 2887 Pressure Roller 29-16

H006 2888 Locking Bracket - Guide Plate - F 29- 6

H006 2889 Locking Bracket - Guide Plate - R 29-11

H006 2890 Front Lock Spring - Guide Plate 29- 5

H006 2895 Feed Roller Guide 27-25

H006 2897 Feed Roller Mylar 27-24

H006 2921 Open Sensor Bracket - LCT 29-44

H006 2941 Rubber Foot - LCT 29-48

H006 2944 Roller - Pressure Spring 29- 3

H006 2949 Upper Guide Plate Ass’y - Paper Feed 27-51

H006 2950 Upper Guide Plate - Paper Feed 27-54

H006 2951 Front Guide Mylar 27-55

H006 2952 Rear Guide Mylar 27-52

H006 2955 Guide Plate Cushion 29-37

H006 2957 Plate Spring - Belt Tension 27-38

H006 2958 Gear Support Plate 27-18

H006 2959 Bushing - M5 27-17

H006 2960 Gear - 64T 27-16

H006 2966 Separation Roller Arm - LCT 29-22

H006 2967 Pressure Spring - S Roller 29-23

H006 2972 Cassette Bottom Plate 13-15

H006 2976 Rear Fence 13-18

H006 2977 Paper Check Decal 13-21

H006 2979 Front Side Fence 13-16

H006 2982 Rear Fence - Cassette 13-19

H006 3051 Tightner Master Belt - Ass’y 11-16

H006 3221 Interlock SW Bracket 19- 8

H006 3243 Ozone Filter 21-59

H006 3247 Fusing Support Bracket - Rear 21-44

Parts No.
Page and

Description
Index No.

H006 3248 Fusing Support Bracket - Front 21-29

H006 3269 Upper Base Guide 17-25

H006 3271 Interlock Fusing Roller 21-24

H006 3279 Spring Clamp - Pressure Upper Base 15-62

H006 3279 Spring Clamp - Pressure Upper Base 23-59

H006 3280 Spring - Pressure Upper Base 15-61

H006 3280 Spring - Pressure Upper Base 23-58

H006 3281 Rear Guide Rail - Development 15-40

H006 3285 Front Guide Rail - Development 15- 8

H006 3286 Development Bias Terminal 15- 9

H006 3287 Bracket - Front Pressure Upper Base 15-63

H006 3288 Bias Block - Charge 19-54

H006 3312 Transfer Pressure Spring 19-42

H006 3324 Printer Fan Front Seal 21-60

H006 3325 Printer Fan Rear Seal 21-57

H006 3326 DRU Cover 19-53

H006 3336 Lens Block Stay Clamper 17-21

H006 3352 Fusing Idle Gear - T33 23-44

H006 3363 Front Bracket - Transfer Fan 19-55

H006 3364 Spring - Transport Fusing Bracket 23-43

H006 3365 Rear Bracket - Transfer Fan 19-50

H006 3366 Development Drive Gear - T24 23-33

H006 3374 Fan Drive Pulley - Small 23-48

H006 3376 Fan Drive Pulley - Large 23-50

H006 3377 Fan Drive Belt 23-51

H006 3380 Master Drive Belt 11-19

H006 3381 Master Drive Bracket 11-17

H006 3384 Idle Gear - Master Drive - T20 11-15

H006 3385 Pulley - Master Unit Drive 11-23

H006 3388 Master Drive Shaft 11-24

H006 3389 Master Drive Gear - T16 11-28

H006 3398 Arm Bushing - Master Drive 11-26

H006 3405 Rear Master Unit Rail 11-27

H006 3406 Front Master Unit Rail 11-41

H006 3407 Bias Terminal - Charge 11-40

2-11



June 01,’90

Parts No.

H006 3408

H006 3409

H006 3419

H006 3420

H006 3421

H006 3422

H006 3438

H006 3439

H006 3444

H006 3446

H006 3451

H006 3453

H006 3458

H006 3460

H006 3530

H006 3531

H006 3532

H006 3533

H006 3541

H006 3545

H006 3549

H006 3550

H006 3551

H006 3552

H006 3558

H006 3559

HO06 3560

H006 3565

H006 3566

H006 3567

H006 3568

H006 3569

H006 3570

H006 3571

H006 3572

Description

Upper Base Hook

Front Hook Pin

Earth Plate - Charge

Master Earth Plate

Pressure Arm - Drive Pulley

Master H.P. Sensor Bracket

Hook Spring

Charge Corona Unit Duct.

Varistor

Upper Base Holder

Housing Charge Ass’y

Under Holder - Second

Charger Corona Unit

Pressure Arm Spring

Idle Gear - 15T

Pick-up Roller

Feed Roller

Snap Ring

Stopper Bracket

Release Lever - Paper

Cy. Lens

Lift

Release Spring - Paper Lift

Ratchet Pawl Pin

Stopper Pawl

Ratchet Spring

Sector Gear Lock

Tray Lift Arm

Paper Feed Guide

Separation Roller Shaft

Separation Roller

Torque Limiter Clutch

Torque Limiter Cover

Torque Limiter Spring

Separation Roller Stopper

Separation Roller Bracket

Separation Roller Shaft

Page and

Index No.

11-34

11-38

9-19

11-25

11-42

11-44

11-37

9-20

9-16

11-32

9-26

9-21

9-22

11-43

15-10

15-11

15- 6

15- 7

15-39

15-38

15-37

15-33

15-32

15-34

15-41

15-57

15-31

15--47

15-46

15-45

15-44

15-49

15-48

15-50

15-51

Parts No.
Page and

Description
Index No.

H006 3573 Separation Roller Spring 15-53

H006 3574 Front Cassette Guide 15-60

H006 3575 Rear Cassette Guide 15-43

H006 3579 Stay - Paper Sensor Board 17- 4

H006 3584 Registration Arm 15-25

H006 3586 Registration Roller 15-23

H006 3587 Spring - Upper Guide Plate 15-21

H006 3588 Hold Spring - Upper Guide Plate 15-24

HO06 3600 Mylar - Feed 17- 5

H006 3607 Release Pin Slider 15-36

H006 3619 Registration Upper Guide Plate 15-26

H006 3623 Paper Sensor Sheet 17- 3

H006 3638 Paper Size Detector Pin - B4 13- 3

H006 3638 Paper Size Detector Pin - B4 31-14

H006 3640 Paper Size Detector Pin - Legal 13- 5

H006 3640 Paper Size Detector Pin - Legal 31-15

H006 3641 Paper Size Detector Pin - A4 13- 4

H006 3642 Paper Size Detector Pin - Letter 13- 7

H006 3642 Paper Size Detector Pin - Letter 31-16

H006 3645 Front Stay - Feed Shaft 15- 2

H006 3645 Front Stay - Feed Shaft 15- 4

H006 3648 Feed Shaft Stay 15- 1

H006 3660 Cover - Development Interlock 19-57

H006 3662 Cover - Pick-up Roller Stay 15-16

H006 3663 Cassette Decal 13-11

H006 3663 Cassette Decal 31-18

H006 3665 Front Side Fence 13- 9

H006 3666 Rear Side Fence 13-14

H006 3671 Separation Roller Bracket 15-52

H006 3674 Pressure Release Lever 27-42

H006 3676 CAM - Pressure Release Ass’y 27-30

H006 3693 Roller - Upper Base Open 17-11

H006 3702 Upper Base Spring 17-12

H006 3751 Master Interlock Lever 15- 3

H006 3754 Master Interlock Support 15-65

2-12



Parts No.
Page and

Description
Index No.

H006 3755 Master Interlock Spring 15-64

H006 3756 Master Lock Slider 11-55

H006 3757 Sector Gear - Master Lock 11-54

H006 3758 Slider Spring 11-56

H006 3760 Master Unit Decal 11-35

H006 3772 Master Unit Decal : G 11-35

H006 3773 Master Unit Decal : I 11-35

H006 4128 Fun Motor Nut 19-29

H006 4135 Fan Motor Duct 19-28

H006 4252 Caution Decal - PSU 21-64

H006 4256 Stepped Screw - Development Cover 23-76

H006 4408 Caution Decal - PSU : G 21-64

H006 4409 Caution Decal - PSU : I 21-64

H006 4523 CS Stopper 7-16

H006 4643 Transfer Corona Ass’y : UK 19-31

H006 5041 High Voltage Cable 19-41

H006 5042 Earth Wire - Transfer 19-37

H006 5205 High Voltage Cord - C 9-30

H006 5207 Paper Sensor Ass’y 17- 1

H006 5208 Toner End Sensor 17-19

H006 5220 Main Motor 23-49

H006 5222 Power Pack 19-56

H006 5252 Drive Motor - LCT 27-43

H006 5255 Paper End Sensor - LCT 27-14

H006 5602 Power Pack : UK 19-56

H006 5603 Earth Wire - Transfer : UK 19-37

H006 6001 PCB - LSD 11-48

H006 9001 Hot Roller Stripper (5PCS) 21- 8

H009 4100 Rear Right Cover 3-16

H020 3827 F. Lens Bracket Ass’y 9- 1

H020 4087 Cassette - LCT 13-20

H020 4092 Cassette Cover 13- 1

H022 5002 Power Cord : UK 31-12

H035 4682 Ink - Red 31-11

H041 1505 Pick-up Roller 31-17

2-13



June 01,’90

Parts No.
Page and

Description Index No.

AW50 0001 Push Switch - Paper Size 1 15-54

AW50 0001 Push Switch - Paper Size - 1 29-25

GOO0 1945 LSD Cylindrical Lens 11-50

Parts No.
Page and

Description
Index No.

5052 0269 Bushing - 4.2mm 21-33

5053 0223 Bushing - 8mm 27-22

5053 0419 Bushing - 10mm 29-13

5053 0447 Bushing - M6 7-12

5053 0447 Bushing - M6 15-12

5053 0447 Bushing - M6 23-39

5203 2060 Corona Wire Screw - M3 x 4 9-28

5203 2060 Corona Wire Screw - M3 x 4 19-39

5203 3105 Nylon Rivet 17-33

5203 3127 Toner End Spring 17-49

5203 3130 Toner End Disk 17-47

5203 3151 Roller Cover Spring 17-46

5203 9001 Corona Wire (lOpcs) 9-25

5203 9001 Corona Wire (lOpcs) 19-36

5205 5250 L.E.D. Sensor Type S 9-32

5205 5250 L.E.D. Sensor Type S 27-56

5214 1221 Rubber Foot 23- 7

5214 5230 Master Sensor 11-45

5216 3095 Mylar - Toner Supply Roller 17-30

5413 1882 Two Stepped Screw 23-10

5413 4835 Decal - Paper Level 13-13

5442 2751 Paper Feed Hub - Ratchet 29- 2

5447 2676 Output Hub 29-30

5447 2678 Slip Clutch Cover 29-31

5447 2681 Snap Ring 7-29

5447 2681 Snap Ring 27-19

5447 2681 Snap Ring 29-33

5447 2693 Separation Roller 29-32

5447 2695 Input Hub 29-28

5447 2706 Gear - 15T 27-23

5447 2720 Gear - 18T 27-21

5447 2723 Pick-up Roller 27-26

5447 2726 Paper Feed Roller 27-20

5447 2737 CAM Catcher 27-48

5447 2743 Lever Spring 27-46

2-14



June 01,’90

Parts No.

5447 2744

5447 2745

5447 2746

5447 2751

5447 2768

5447 2805

5447 2912

5447 2912

5447 2941

5466 3198

5474 1140

5474 1307

5475 2047

Description

Spring - Paper Pick-up

Spring - CAM Catcher Slide

Spring - Paper Feed

Feed Roller Hub - Ratchet

Stepped Screw - M3

Slide Pin Holder

Bottom Plate Cushion

Bottom Plate Cushion

Rear Fence

Washer - SBU

Bushing - Pressure Roller

Gear - ADF Tray

Sheet - Rack Cover

Page and
Index No.

27-49

27-47

27-44

27-32

15-35

27-10

13-17

15-58

13-12

17-18

15-22

5-65

5-61

Parts No.
Page and

Description Index No.

0313 0030B Philips Pan Head Screw - M3x3 23-114

0313 0040B Philips Pan Head Screw - M3 x 4 3-104

0313 0050B Philips Pan Head Screw - M3 x 5 3-102

0313 0050B Philips Pan Head Screw - M3 x 5 5-102

0313 0050B Philips Pan Head Screw - M3 x 5 7-102

0313 0050B Philips Pan Head Screw - M3 x 5 9-103

0313 0050B Philips Pan Head Screw - M3 x 5 11-101

0313 0050B Philips Pan Head Screw - M3 x 5 15-102

0313 0050B Philips Pan Head Screw - M3 x 5 17-102

0313 0050B Philips Pan Head Screw - M3 x 5 19-101

0313 0050B Philips Pan Head Screw - M3 x 5 21-101

0313 0050B Philips Pan Head Screw - M3 x 5 23-101

0313 0050W Philips Pan Head Screw - M3 x 5 27-105

0313 0060B Philips Pan Head Screw - M3 x 6 11-111

0313 0060B Philips Pan Head Screw - M3 x 6 21-104

0313 0060B Philips Pan Head Screw - M3 x 6 25-106

0313 0060B Philips Pan Head Screw - M3 x 6 29-101

0313 0060W Philips Pan Head Screw - M3 x 6 15-101

0313 0080B Philips Pan Head Screw - M3 x 8 3-106

0313 0080B Philips Pan Head Screw - M3 x 8 5-103

0313 0120B Philips Pan Head Screw - M3 x 12 11-108

0313 0120B Philips Pan Head Screw - M3 x 12 21-111

0313 0120B Philips Pan Head Screw - M3 x 12 25-107

0313 0120B Philips Pan Head Screw - M3 x 12 29-107

0313 0160B Philips Pan Head Screw - M3 x 16 9-107

0313 0180B Philips Pan Head Screw - M3 x 10 19-102

0313 0250W ‘ Philips Pan Head Screw - M3 x 25 19-108

0314 0060B Philips Pan Head Screw - M4 x 6 3-105

0314 0060B Philips Pan Head Screw - M4 x 6 15-107

0314 0060B Philips Pan Head Screw - M4 x 6 17-108

0314 0060B Philips Pan Head Screw - M4 x 6 19-104

0314 0060B Philips Pan Head Screw - M4 x 6 23-106

0314 0060B Philips Pan Head Screw - M4 x 6 25-103

0314 0060B Philips Pan Head Screw - M4 x 6 27-101

0314 0060B Philips Pan Head Screw - M4 x 6 29-104

2-15



June 01,’90

Page and
Parts No. Description Index No.

0314 0080B Philips Pan Head Screw - M4 x 8 23-109

0314 0100B Philips Pan Head Screw - M4 x 10 9-105

0314 0100B Philips Pan Head Screw - M4 x 10 27-109

0314 0120B Philips Pan Head Screw - M4 x 12 27-106

0314 0160B Philips Pan Head Screw - M4 x 16 19-112

0323 0060W Philips Sunken Head Screw - M3 x 6 25-104

0323 0100B Philips Pan Head Screw - M3 x 100 11-115

0353 0050Z Philips Truss Head Screw - M3 x 5 3-101

0353 0050Z Philips Truss Head Screw - M3 x 5 9-106

0353 0050Z Philips Truss Head Screw - M3 x 5 11-114

0353 0050Z Philips Truss Head Screw - M3 x 5 21-102

0353 0050Z Philips Truss Head Screw - M3 x 5 25-102

0353 0050Z Philips Truss Head Screw - M3 x 5 25-105

0353 0060Z Philips Truss Head Screw - M3 x 6 7-101

0353 0060Z Philips Truss Head Screw - M3 x 6 21-110

0354 0060Z Philips Truss Head Screw - M4 x 6 25-101

0434 0050B Hexagonal Head Tapping Screw - M4 x 5 25-108

0573 0040E Hexagon Headless Set Screw - M3 x 4 5-104

0573 0040E Hexagon Headless Set Screw - M3 x 4 7-107

0573 0040E Hexagon Headless Set Screw - M3 x 4 15-105

0573 0040E Hexagon Headless Set Screw - M3 x 4 23-110

0574 0040E Hexagon Headless Set Screw - M4 x 4 7-106

0574 0040E Hexagon Headless Set Screw - M4 x 4 11-103

0584 0061E Bolt - M 4 x 6 27-102

0701 0050B Flat Washer - M5 17-112

O71O OO3OB Flat Washer - M3 11-120

0720 0020E Retaining Ring - M2 5-101

0720 0020E Retaining Ring - M2 11-119

0720 0020E Retaining Ring - M2 21-109

0720 0030E Retaining Ring - M3 7-103

0720 0030E Retaining Ring - M3 11-104

0720 0030E Retaining Ring - M3 15-104

0720 0030E Retaining Ring - M3 17-109

0720 0030E Retaining Ring - M3 21-103

07200 030E Retaining Ring - M3 23-111

2-16

Parts No.

0720 0030E

0720 0040E

0720 0040E

0720 0040E

0720 0040E

0720 0040E

0720 0040E

0720 0040E

0720 0040E

0720 0050E

0720 0050E

0720 0050E

0720 0060E

0720 0060E

0720 0060E

0720 0060E

0720 0060E

0720 0060E

0720 0080E

0725 0200E

0804 3002

0805 3145

0805 3162

0807 4009

0807 4113

0809 1005

0951 3004B

0951 3005B

0951 3005B

0951 3005B

0951 3005B

0951 3006B

0951 3006B

0951 3006B

0951 3006B

Description

Retaining Ring - M3

Retaining Ring - M4

Retaining Ring - M4

Retaining Ring - M4

Retaining Ring - M4

Retaining Ring - M4

Retaining Ring - M4

Retaining Ring - M4

Retaining Ring - M4

Retaining Ring - M5

Retaining Ring - M5

Retaining Ring - M5

Retaining Ring - M6

Retaining Ring - M6

Retaining Ring - M6

Retaining Ring - M6

Retaining Ring - M6

Retaining Ring - M6

Retaining Ring - M8

Retaining Ring C - M20

Parallel Key

Ball Bearing - 6x12x4mm

Ball Bearing - 10 x 19 x 71mm

Washer - 5.2 X 11 x 0.3

Clutch Spacer

Nylon Wire

Philips Screw With Flat Washer - M3 x 4

Philips Screw With Flat Washer - M3 x 5

Philips Screw With Flat Washer - M3 x 5

Philips Screw With Flat Washer - M3 x 5

Philips Screw With Flat Washer - M3 x 5

Philips Screw With Flat Washer - M3 x 6

Philips Screw With Flat Washer - M3 x 6

Philips Screw With Flat Washer - M3 x 6

Philips Screw With Flat Washer - M3 x 6

Page and

Index No.

29-109

7-104

11-110

15-103

17-104

21-106

23-102

27-103

29-102

11-112

23-104

27-107

15-108

17-110

21-112

23-107

27-104

29-103

29-105

21-107

27-108

23-108

17-111

21-108

11-118

19-110

7-108

15-106

17-101

19-107

21-105

3-103

5-105

9-101

11-109



June 01, ’90

Parts No.
Page and

Description
Index No.

0951 3006B Philips Screw With Flat Washer - M3 x 6 17-103

0951 3006B Philips Screw With Flat Washer - M3 x 6 19-105

0951 3006B Philips Screw With Flat Washer - M3 x 6 23-105

0951 3008B Philips Screw With Flat Washer - M3 x 8 9-104

0951 3008B Philips Screw With Flat Washer - M3 x 8 11-116

0951 3008W Philips Screw With Flat Washer - M3 x 8 19-109

0951 3010B Philips Screw With Flat Washer - M3 x 1 7-105

0951 3010B Philips Screw With Flat Washer - M3 x 1 19-106

0951 3020B Philips Screw With Flat Washer - M3 x 20 9-102

0951 3025B Philips Screw With Flat Washer - M3 x 25 19-111

0951 4006B Philips Screw With Flat Washer - M4x6 19-115

0951 4006W Philips Screw With Flat Washer - M4x6 19-114

0951 4008B Philips Screw With Flat Washer - M4 x 8 11-102

0951 4008B Philips Screw With Flat Washer - M4 x 8 23-103

0951 4008B Philips Screw With Flat Washer - M4 x 8 27-110

0951 4008B Philips Screw With Flat Washer - M4 x 8 29-108

O951 4O1OB Philips Screw With Flat Washer - M4 x 10 23-113

0954 3008B Philips Screw - M3 x 8 11-105

0954 3008B Philips Screw - M3 x 8 17-105

0954 3008B Philips Screw - M3 x 8 23-112

0954 3014B Double Sems Screw - M4 x 8 17-107

0954 4012B Double Sems Screw - M4 x 12 11-106

0954 4012B Double Sems Screw - M4 x 12 15-109

0954 4012B Double Sems Screw - M4 x 12 17-106

0965 3006B Tapping Screw With Flat Washer - M3 x 6 11-117

0965 3012B Tapping Screw With Washer - M3 x 12 11-107

0965 4008B Tapping Screw - M4 x 8 11-113

0965 4008B Tapping Screw - M4 x 8 13-101

0965 4008W Tapping Screw With Flat Washer - M4 x 8 29-106

1105 0005 Nylon Clip - 3N 29-110

1204 1280 Push Switch 19-103

1204 1603 Push Switch 19-113

2801 0031 Power Cord 31-12

Parts No. Description
Page and

Index No.

2-17


	PARTS CATALOG
	INDEX to PARTS CATALOG
	1. EXTERIOR
	2. ADF UNIT
	3. SCANNER UNIT
	4. LASER UNIT
	5. UPPER UNIT
	6.CASSETTE
	7. PAPER FEED UNIT
	8. DEVELOPMENT UNIT
	9. TRANSFER   PCBs
	10. FUSING UNIT
	11. MAIN DRIVE
	12. LOWER EXTERIOR
	13. LOWER PAPER FEED UNIT I
	14. LOWER PAPER FEED UNIT II
	15. ACCESSORIES
	16. PARTS FOR OPTIONAL KIT
	PARTS INDEX

